MRT Technology (Taiwan) Co., Ltd
Phone: +886-3-3288388

Fax: +886-3-3288918

Web:  www.mrt-cert.com

Report No.: 2408TW0104-U13
Report Version: 1.0
Issue Date: 2025-01-16

MEASUREMENT REPORT

FCCID
APPLICANT
Application Type
Product

Model No.

Brand Name

FCC Classification :

FCC Rule Part(s)
Test Procedure(s)
Received Date

Test Date

Tested By

Reviewed By

Approved By

HD5-CK67X1N

Honeywell International Inc
Certification

Mobile Computer

CK67X1IN

Honeywell

PCS Licensed Transmitter worn on body (PCT)
Part2, Part27

ANSI C63.26 2015

August 5, 2024

November 11, 2024~January 15, 2025

—~ — T
e

(Wen Lee) a~~~—7=- ( -I.AF )
Fodd, Clen T
[/ Testing Laboratory

( Paddy Chen) w2

AR 3261

(Chenz Ker)

The test results only relate to the tested sample.

This equipment has been shown to be capable of compliance with the applicable technical standards as indicated in the
measurement report and was tested in accordance with the measurement procedures specified in ANSI C63.26-2015.
Test results reported herein relate only to the item(s) tested.

The test report shall not be reproduced except in full without the written approval of MRT Technology (Taiwan) Co., Ltd.

Page Number: 1 of 461


www.mrt-cert.com

m I‘ Report No.: 2408TW0104-U13

Revision History

Report No. Version Description Issue Date Note

2408TW0104-U13 1.0 Original Report 2025-01-16

Page Number: 2 of 461



m I‘ Report No.: 2408TW0104-U13

CONTENTS
Description Page
1. INTRODUGCTION ...ttt e e e e e e ettt et e e e e e e o s bt be et e e e e e e e e s e abb b b e et e e e e e e e aansbbnnneaaeens 7
R S To7 o o1 TP PP 7
1.2, MRT TESE LOCAION ...ttt 7
1.3, ProducCt INFOMME@LION ........eeiieiiiiiieiiiiieiie e 8
1.4. Radio Specification UNAEr TESHING .......uuuuuuuuuruueriineneiinieeirieieeeeeesneeneeeeaeeereeeeeeeeeeeeaennnnne 9
1.5.  Description of Available ANTENNAS ...........uuuiiiiiiiiiiiiiii e 10
1.6, TSt MENOUOIOGY .. .eeeeeeiiiiiiiiiieteieeete ettt nnennnnes 10
2. DESCRIPTION OF TEST ...iiiiiiiiiiee ettt e e e e s e e e e e e e e s et b e e e e e e e e e e aanneenees 11
N S 10 1101 0 T ST PPTITSRRPPPPRPPIN 11
2.2, Occupied Bandwidth...........oooooiii i 13
2.3.  Frequency Stability / Temperature Variation ... 13
2.4,  Conducted Output POWEr MEASUIMIENT........cceeiiieeeeeeee e 14
2.5, Peak-Average RaLIO ........coooiiiieeeeeeeeeeeeee e 14
2.6.  Spurious and Harmonic Emissions at Antenna Terminal ............cccceevvieeiiiiiiiiiiineeeeenn, 15
2.7.  Conducted and Radiated Spurious EMISSIONS ..........coovveiiiiieiieeeeeeeeeeeeeeeeeeeeeeeeeeee 16
3. TEST EQUIPMENT CALIBRATION DATE ..ottt aa e e e 17
4. Decision Rules and Measurement UNCertainty.........ccccccevvviiiiiiiiiiiiiiiiieeeeeeeeeeeeee 18
4.1.  DeCiSION RUIES .....cooiiiiiiiiii 18
4.2, Measurement UNCEIMAINTY..........couiiiiiiiiiiiiiieiie e 18
B TEST RESULT L.ttt ettt e e e e e oottt et e e a2 e e e bbbttt e e e e e e e e e e bt ebneeaaaeeeaanes 19
5.0 SUMIMIAIY ..ttt ettt e e e e e et e e et b e e e e e et e e eebb e e e e e et e e e rr e e e e 19
5.2, Occupied Bandwidth............ooooriiiiie 31
5.3.  Frequency Stability Under Temperature & Voltage Variations .............ccceeevvvvvvinneeen.. 32
5.4.  Transmitter Output POwer MeasuremMeNt .........ccooeeeiiieeeeeeee e 33
5.5. Peak-Average RatO ........coooiiii i 34
5.6.  Transmitter unwanted emissions (band-edge) Measurement .............ccoeeeeeeeeeeeeeeeenn. 35
5.7.  Transmitter unwanted emissions (Spurious) Measurement............cccoeeeeeeeeeeeeeeeeeeeeenn. 37
5.8. Radiated Spurious EmIisSions MEasUr€mMENt .............uuuuiiiiieeriieiiiiiiiiieeeeeeeeeriinaeeeeeeas 39
AppPendiX A i TEST RESULT DATA ...ttt e e e e e e ettt e e e e e e e e st taeeeaaaeas 41
Al. Occupied Bandwidth TeSt RESUI............ccooiiiiiiiiiiii 41
AL LLTE BANG 42 ..ottt ettt e e e e e ettt e e e e e e e ettt e e e e e e e e e annnbaneeeaaeas 41
AL 2 LTE BANA 43 ..ottt ettt e e e e e e ettt e e e e e e ettt e e e e e e e e e annnbaneeeaaeas 50
A1.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ) ........ccccvvviiiiiiiiiiiiiiiiiiiiiiiiiiiiieee 59

Page Number: 3 of 461



m I‘ Report No.: 2408TW0104-U13

Al.4 NR n77_3700-3980MHz (Cover n78_3700-3800MHZ)..........oovvviiiiiiieeeeieeeiiee e, 87
A2. Frequency Stability TESt RESUIL .......ccoeiiieceie e e e e e aaanes 117
A I I 2 - T o PP REPRRR R 117
A I I 2 - U o e PP PEPRRR T 118
A2.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ)..........cccvviiiiiiiiiiiiiieee e, 119
A2.4 NR n77_3700-3980MHz (Cover n78_3700-3800MHZ)..........ccvvviiiiiieeiiiiiiee e 120
A3. Transmitter Output Power TESt RESUIL..........iii i e e eaanes 121
NG A I 2 - T o PP PPEPPPR SR 121
NG T I I 2 - T o e PP PPRRPR SR 122
A3.5 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ).........cccuviiiiiieeiiiiiiiie e 123
A3.6 NR n77_ 3700-3980MHz (Cover n78_3700-3800MH2Z)..........ccvvvieiiieeiiiiiiiiie e, 127
A3.8 NR n77_MIMO_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccccvvrivrieeeesiiinnnnne 131
A3.9 NR n77_ MIMO_3700-3980MHz (Cover n78_3700-3800MHZ) .........cccvvvrrrieeeeeiinnnnnn 137
A4. Peak to Average Radio TEST RESUIL .........ccooieiiiiiice e 143
I I I = T T o VPP ERPRR 143
B I = T T Lo V2 PP PERRRR 146
A4.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccuuviieeeeiiiiiiiiiiiieeeeeeenieeene 149
A4.4 NR n77_3700-3980MHz (Cover n78_3700-3800MHZ) .........cuuuviieeeeiiiiiiiiieiieeeeeeeeiieene 160
A5. Transmitter unwanted emissions (band-edge) Test Result ............cooovviiiiiiieeeecceviiinnnnn. 171
TN I I I = - T o VPP PERPRR 171
y T I I = T T Lo V2 PP PEERRR 175
A5.3 NR n77_ 3450-3550MHz (Cover n78_3450-3550MHZ) ........cccuvvieeeeiiiiiiiiiieeeeeeeeesiieene 179
A5.4 NR n77_ 3700-3980MHz (Cover n78_3700-3800MHZ) ........ccuuvvveeeeeiiiiiiiiiieeee e e e 193
A5.5 NR n77_MIMO_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccccvvreereeeeeeieiinnnne 207
A5.6 NR n77_MIMO_3700-3980MHz (Cover n78_3700-3800MHZ) .........ccccvvrrevreeeeeeieiennee 218
A6. Transmitter unwanted emissions (spurious) Test ResuUlt..........ccccooeeviiiiiiiiiin e, 229
N T I I = T T o VPSRRI 229
y T I = T T Lo V2 PSSR 245
A6.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccuuviieeeeiiiiiiiieeaeee e e e 261
A6.4 NR n77_3700-3980MHz (Cover n78_3700-3800MHZ) .........cuuuevieeeeeiiiiiiiiieieeee e e 313
A6.5 NR n77_MIMO_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccccvvreereeeeenieinnnnne 368
A6.6 NR n77_MIMO_3700-3980MHz (Cover n78_3700-3800MHZ) .........ccccvvrreereeeeeaaennnnne 410
A7. Radiated Spurious Emissions TeSt RESUIL .............uuiiiiiiiiii e 454
I I = T T o P PEEER 454
A I I = T T Lo 1 PSSR 455
A7.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHZ) .........cccuuuiieeeeeiiiiiiiiineeeeeeeesieenes 456
A7.4 NR n77_3700-3980MHz (Cover n78_3700-3800MHZ) .........cuuuireeeeeeiiiiiiiieeeeeeeeeeeieene 457
A7.5 NR n77_MIMO_3450-3550MHz (Cover n78_3450-3550MHZ) .........ccccvvrerreeeeeeieinnnnne 458
A7.6 NR n77_MIMO_3700-3980MHz (Cover n78_3700-3800MHZ) .........ccccvvrreereeeeeeaenennne 459

Page Number: 4 of 461



m I‘ Report No.: 2408TW0104-U13

A7.7 Cover Band INFOMMELION ..........ooiiiiiiiiiiiiii e 460
AppendiX B : TeSt PROtOGIrapN ... et e e e 461
Appendix C: External Photograph ... 461
Appendix D : Internal Photograph ... e 461

Page Number: 5 of 461



NR I‘ Report No.: 2408TW0104-U13

General Information

Applicant Honeywell International Inc
Applicant Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Honeywell International Inc.
Manufacturer - .
Honeywell Safety and Productivity Solutions
Manufacturer Address 9680 Old Bailes Rd. Fort Mill, SC 29707 United States
Test Site MRT Technology (Taiwan) Co., Ltd

No. 38, Fuxing Second Rd., Guishan Dist., Taoyuan City 333, Taiwan
(R.0.C)

Test Site Address

MRT FCC Registration No. | 291082

Test Facility / Accreditations

1. MRT facility is a FCC registered (Reg. No. 291082) test facility with the site description report on
file and is designated by the FCC as an Accredited Test Firm.

2. MRT facility is an IC registered (MRT Reg. No. 21723) test laboratory with the site description on
file at Industry Canada.

3. MRT Lab is accredited to ISO 17025 by the Taiwan Accreditation Foundation (TAF Cert. No.
3261) in EMC, Telecommunications and Radio testing for FCC (Designation Number: TW3261),
Industry Canada, EU and TELEC Rules.
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1. INTRODUCTION
1.1. Scope

Measurement and determination of electromagnetic emissions (EMC) of radio frequency devices
including intentional and/or unintentional radiators for compliance with the technical rules and

regulations of the Federal Communications Commission and the Industry Canada Certification
and Engineering Bureau.

1.2. MRT Test Location

The map below shows the location of the MRT LABORATORY, its proximity to the Taoyuan City.
These measurement tests were conducted at the MRT Technology (Taiwan) Co., Ltd. Facility
located at N0.38, Fuxing 2nd Rd., Guishan Dist., Taoyuan City 33377, Taiwan (R.O.C).
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1.3. Product Information

Product Name Mobile Computer

Model No. CK67X1IN

Brand Name Honeywell

Wi-Fi Specification 802.11a/b/g/n/acl/ax

Bluetooth Specification Main BT/BLE : V5.3 dual mode + 2" BLE: V5.3 Single mode
NFC Specification 13.56MHz

4G-LTE: Band 2,4,5,7,12,13,14,17,25,26,30,38,41,42,43,48,66,71

WWAN Specification
5G-NR: n 2,5,7,12,13,14,25,26,30,38,41,48,66,71,77,78

CA Intra-Band 5B; 7C; 38C; 41C,; 66B; 66C

#24295D8051, #24295D80CF (Conducted)
#24295D8059 (Radiated)

EUT ldentification No.:

Operating Temperature Range |-20~50 °C

Supply Voltage Rating DC 3.6V

Accessory

Brand: Honeywell
Battery MODEL:CK65-BTSC
Rating: 3.6Vdc, 7000mAh, 25.2Wh

Remark:
The information of EUT was provided by the manufacturer, and the accuracy of the information shall

be the responsibility of the manufacturer.

Note:
1. For other features of this EUT, test report will be issued separately.
2. This product has 3 scanners, 5 keypads, can refer as below:

Scanner S0703 S0803FR S0803 - --
53keys
] ] ] 42keys
Keypad Alpha Numeric Numeric Large Numeric Alpha )
. Numeric
Numeric

3. This report selected SO803FR with Alpha Numeric as the main test.
For a more detailed description, please refer to Specification or User’s Manual supplied by the
applicant and/or manufacturer.
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1.4. Radio Specification under Testing

E-UTRA Specification

TDD TX & RX Frequency Range

LTE Band 42 (Part 27): 3450 ~ 3550 MHz;
LTE Band 43 (Part 27): 3700 ~ 3800 MHz;
NR n77 (Part 27): 3450 ~ 3550 MHz;
NR n77 (Part 27): 3700 ~ 3980 MHz;
NR n78 (Part 27): 3450 ~ 3550 MHz;
NR n78 (Part 27): 3700 ~ 3800 MHz;

HUPE Band (Power Class 2)

LTE Band 42; NR n77; NR n78

Support Bandwidth

LTE Band 42, 43: 5MHz, 10MHz, 15MHz, 20MHz

NR n77, n78: 10MHz, 15MHz, 20MHz, 30MHz, 40MHz, 50MHz,
60MHz, 70MHz, 80MHz, 90MHz, 100MHz

Type of Modulation

UL up to 256QAM, DL up to 256QAM

Part27 Part27
3.5G Support Band
(3450-3550MHz) (3700-3980MHz)
LTE Band 42 PC2 N/A
LTE Band 43 N/A PC3
NR n77 PC2 PC2
NR n78 PC2 PC2
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1.5. Description of Available Antennas

Antenna Type LDS
Frequency Range (MHz) Max Peak Gain (dBi)

Technology
TX RX ANT3 ANT4 ANT5 ANT6
LTE Band 42 3450 ~ 3550 - - -1.50 -1.51
LTE Band 43 3700 ~ 3800 -- -- -1.50 -1.51
NR n77 3450 ~ 3550 -1.53 -1.54 -1.50 -1.51
NR n77 3700 ~ 3980 -1.53 -1.54 -1.50 -1.51
NR n78 3450 ~ 3550 -1.53 -1.54 -1.50 -1.51
NR n78 3700 ~ 3800 -1.53 -1.54 -1.50 -1.51

Note

. All antenna information (Antenna type and Peak Gain) is provided by the manufacturer.
: The typical antennas used to calculate the ERP (EIRP).

.NR n77, n78 support SRS functions.

. Ant3 support SRS functions and its signal is switched from Ant5.

. Ant4 support SRS functions and its signal is switched from Ant6.

. Ant3+ANT4 support TX functions for n77, n78 MIMO.

. Ant5+ANT®6 support TX functions for n77, n78 MIMO.

. Ant6 support TX functions for UHB (3300MHz-3800MHz).

1
2
3
4
5
6
7
8

1.6. Test Methodology

According to the specifications of the manufacturer, the EUT must comply with the requirements of
the following standards:

ANSI C63.26:2015

FCC CFR 47 Part 2, Part 27

FCC KDB 971168 D01 v03r01: Power Meas License Digital Systems

FCC KDB 971168 D02 v02r02: Misc Rev Approv License Devices

FCC KDB 412172 D01 v01r01: Determining ERP and EIRP
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2. DESCRIPTION OF TEST

2.1. Summary

FCC Part Section(s) Test Description Test Condition Test Result

2.1049 Occupied Bandwidth Pass

2.1055, 27.54 Frequency Stability Pass

2.1046, 27.50 (k) (3) () (3) Transmitter Output Power Pass

27.50 (k) (4) () (4) Peak to Average Ratio Pass
Conducted

Transmitter unwanted emissions

2.1051, 27.53(i) (n) (band-edge)

Pass
2.1051, 27.53(i) (n) Transmitter unwanted emissions
(spurious)
2.1053, 27.53(i) (n) Transmitter Spurious Emissions Radiated Pass
Notes:

1) The analyzer plots shown in this section were all taken with a correction table loaded into the
analyzer. The correction table was used to account for the losses of the cables and attenuators
used as part of the system to connect the EUT to the analyzer at all frequencies of interest.

2) All supported modulation types were evaluated. The worst-case emission of modulation was
selected. Therefore, the Frequency Stability, Transmitter unwanted emissions (band-edge),
Transmitter unwanted emissions (spurious), Radiated Spurious Emissions were presented
worst-case in the test report.

3) For radiated emission tests, every axis (X, Y, Z) was also verified. The test results shown in the
following sections represent the worst-case emissions.

4) NR n77 (3450 ~ 3550 MHz) overlaps the entire frequency range of NR n78 (3450 ~ 3550 MHz).
Therefore, test data provided in this report covers NR n78 as well as NR n77.

5) NRn77 (3700 ~ 3980 MHz) overlaps the entire frequency range of NR n78 (3700 ~ 3800 MHz).
Therefore, test data provided in this report covers NR n78 as well as NR n77.
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LTE Test ltems Bandwidth Modulation RB Combination Test Channel
Occupied Bandwidth All BW All Modulation Full Low/Middle/High
Frequency Stability Maximum BW QPSK Full Middle
Transmitter Output Power All BW All Modulation 1RB/Half/Full Low/Middle/High
Peak to Average Ratio Maximum BW All Modulation Full Middle
Band Edge All BW QPSK 1RB/Half/Full Low/High
Conducted Emissions All BW All Modulation 1RB Low/Middle/High
Radiated Emissions Minimum BW QPSK 1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent

the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.

NR Test Items Bandwidth Modulation RB Combination Test Channel
) . All DFT ) )
Occupied Bandwidth All BW Outer full RB Low/Middle/High
Modulation
Frequency Stability Maximum BW DFT_BPSK Outer full RB Middle
All DFT Edge_1RB
_ Modulation and Inner_1RB _ _
Transmitter Output Power All BW Low/Middle/High
CP_QPSK Inner Full RB
Modulation Outer full RB
All DFT
Peak to Average Ratio Maximum BW ) Outer full RB Middle
Modulation
Edge_1RB _
Band Edge All BW DFT_BPSK Low/High
Outer full RB
o All DFT _ _
Conducted Emissions All BW ) Inner_1RB Low/Middle/High
Modulation
Radiated Emissions Minimum BW DFT_BPSK Inner_1RB Low/Middle/High

Note:

1. All modes of operation and data rates were investigated. The test results shown in the above part represent

the worst case emissions.

2. All antenna port conducted emissions testing was performed on a test bench with the antenna port of the

EUT connected to the spectrum analyzer through calibrated cables, attenuators, and couplers.
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2.2. Occupied Bandwidth

According to FCC Part 2.1049
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its

upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

2.3. Frequency Stability / Temperature Variation

According to FCC Part 2.1055, 27.54
Frequency stability testing is performed in accordance with the guidelines of
ANSI/TIA-603-E-2016. The frequency stability of the transmitter is measured by:

a.) Temperature: The temperature is varied from -30°C to +50°C in 10°C increments using an
environmental chamber.

b.) Primary Supply Voltage: The primary supply voltage is varied from 85% to 115% of the nominal
value for non hand-carried battery and AC powered equipment. For hand-carried, battery-powered
equipment, primary supply voltage is reduced to the battery operating end point which shall be
specified by the manufacturer.

Specification — For Part 22, the frequency stability of the transmitter shall be maintained within
+0.00025% (+2.5 ppm) of the center frequency.

Time Period and Procedure:

1. The carrier frequency of the transmitter is measured at room temperature (20°C to provide a
reference).

2. The equipment is turned on in a “standby” condition for fifteen minutes before applying power to
the transmitter. Measurement of the carrier frequency of the transmitter is made within one minute
after applying power to the transmitter.

3. Frequency measurements are made at 10°C intervals ranging from -30°C to +50°C. A period of at
least one half-hour is provided to allow stabilization of the equipment at each temperature level.
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2.4. Conducted Output Power Measurment

According to FCC Part 2.1046, 27.50
According to KDB 412172 D01 Section 1.2 Power Approach
EIRP =PT + GT - LC =ERP + 2.15dB, ERP = EIRP - 2.15 dB
PT = transmitter output power in dBm

GT = gain of the transmitting antenna in dBi
LC = signal attenuation in the connecting cable between the transmitter and antenna in dB.

Technology EIRP Power Limit
LTE Band 42 1W (30dBm)
LTE Band 43 1W (30dBm)

NR n77 1W (30dBm)
NR n78 1W (30dBm)

Note: Country code (MCC 310) for LTE B43/B48 and NR n48.

2.5. Peak-Average Ratio

According to FCC Part 27.50
A peak to average ratio measurement is performed at the conducted port of the EUT. The
spectrum analyzers Complementary Cumulative Distribution Function (CCDF) measurement

profile is used to determine the largest deviation between the average and the peak power of the

EUT in a given bandwidth. The CCDF curve shows how much time the peak waveform spends at
or above a given average power level. The percent of time the signal spends at or above the level
defines the probability for that particular power level.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB
for more than 0.1 percent of the time or other Commission approved procedure. The
measurement must be performed using a signal corresponding to the highest PAPR expected
during periods of continuous transmission.
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2.6. Spurious and Harmonic Emissions at Antenna Terminal
According to FCC Part 2.1051, 27.53

For 27.53(n)(2)
For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside

the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this
paragraph (n)(2) is based on the use of measurement instrumentation employing a resolution
bandwidth of 1 megahertz or greater. However, in the 1 megahertz bands immediately outside and
adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed, but limited
to a maximum of 200 kHz. In the bands between 1 and 5 MHz removed from the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be 500 kHz. The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

For 27.53(i)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside
the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this
paragraph ()(2) is based on the use of measurement instrumentation employing a resolution
bandwidth of 1 megahertz or greater. However, in the 1 megahertz bands immediately outside and
adjacent to the licensee's frequency block, the minimum resolution bandwidth for the
measurement shall be either one percent of the emission bandwidth of the fundamental emission
of the transmitter or 350 kHz. In the bands between 1 and 5 MHz removed from the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be 500 kHz. The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
center frequency and one above the carrier center frequency, outside of which all emissions are

attenuated at least 26 dB below the transmitter power.
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2.7. Conducted and Radiated Spurious Emissions

According to FCC Part 2.1051, 2.1053, 27.53

The level of the carrier and the various conducted spurious and harmonic frequencies is measured

by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

For 27.53(n)(2)

For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside
the licensee's authorized bandwidth shall not exceed -13 dBm/MHz.

For 27.53(i)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside

the licensee's authorized bandwidth shall not exceed —13 dBm/MHz.
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3. TEST EQUIPMENT CALIBRATION DATE

Radiated Emissions

Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

Acitve Loop Antenna Schwarzbeck FMZB 1519B MRTTWAO00002 1year 2025/5/7
Broadband TRILOG Antenna SCHWARZBECK VULB 9162 MRTTWAO00086 1 year 2025/11/5
Broadband Hornantenna RFSPIN DRH18-E MRTTWAO00087 1year 2025/5/20

EMC Instruments
Broadband Preamplifier _ EMC118A45SE MRTTWAO00088 1year 2025/5/14
corporation

Breitband Hornantenna Schwarzbeck BBHA 9170 MRTTWAO00004 1 year 2025/3/26
Broadband Ampilifier Schwarzbeck BBV 9721 MRTTWAO00006 1year 2025/3/21

EMI Test Receiver R&S ESR3 MRTTWAO00009 1 year 2025/3/5

Signal Analyzer R&S FSVA3044 MRTTWAO00092 1 year 2025/6/20

Cable HUBERSUHNER SF106 MRTTWEOQ0010 1 year 2025/6/14

K1K50-UP0264-
Cable Rosnol MRTTWEO00012 1 year 2025/6/14
K1K50-4M
Conducted Test Equipment
Instrument Manufacturer | Type No. Asset No. Cali. Interval | Cali. Due Date

EXA Signal Analyzer KEYSIGHT N9010A MRTTWAO00012 1 year 2025/9/24

EXA Signal Analyzer KEYSIGHT N9010B MRTTWAO00074 1 year 2025/8/12

USB Wideband Power Sensor KEYSIGHT U2021XA MRTTWAO00015 1 year 2025/3/12

Wideband Radio Communication
R&S CMW 500 MRTTWAO00084 1 year 2025/10/23
Taster
UXM 5G Wireless Test Platform KEYSIGHT E7515B MRTTWAO00089 1 year 2025/5/30
Test Software
Software Version Function
e3 9.160520a EMI Test Software
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4. Decision Rules and Measurement Uncertainty

4.1. Decision Rules

The Decision Rule is based on Simple Acceptance in accordance with ISO Guide 98-4: 2012 Clause 8.2.

(Measurement uncertainty is not taken into account when stating conformity with a specified requirement.)
4.2. Measurement Uncertainty

Where relevant, the following test uncertainty levels have been estimated for tests performed on the EUT as
specified in CISPR 16-4-2. This uncertainty represents an expanded uncertainty expressed at approximately

the 95% confidence level using a coverage factor of k = 2.

Radiated Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):
9kHz~30MHz: £ 3.92dB
30MHz~1GHz: £ 4.25dB
1GHz~18GHz: £ 4.40dB
18GHz~40GHz: + 4.45dB
Frequency Error

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +78.4Hz

Conducted Power
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): £ 0.84dB

Conducted Spurious Emission

Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)):+ 2.65 dB
Occupied Bandwidth
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +3.3%

Temp. / Humidity
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.82°C/ +3%

DC Voltage
Measuring Uncertainty for a Level of Confidence of 95% (U=2Uc(y)): +0.3%

Note:

Determining compliance is based on the test results met the regulation limits or requirements
declared by clients, and the test results don't take into account the value of measurement
uncertainty.
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5. TEST RESULT

5.1. Summary

Maximum Conducted Power and ERP/EIRP Power
Average power measurements were performed only when the EUT was transmitting at its

maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power
measurements were recorded only during the ON time of the transmitter.

The relevant equation for determining the maximum ERP or EIRP from the measured RF output
power is given in Equation (1) as follows

ERP or EIRP = Puyeas + Gt

where

ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively.
(expressed in the same units as Pueas , €.9., dBm or dBW)

Pmeas measured transmitter output power or PSD, in dBm or dBW

Gr gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

ERP = EIRP -2.15

B42
LTE Band Antenna Gain (dBi) -1.51
(3.45G~3.55G)
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)

QPSK 26.86 0.485 0.343 1
16QAM 25.79 0.379 0.268 1

5MHz
64QAM 25.14 0.327 0.231 1
256QAM 22.10 0.162 0.115 1
QPSK 26.82 0.481 0.340 1
16QAM 25.77 0.378 0.267 1

10MHz
64QAM 25.03 0.318 0.225 1
256QAM 22.29 0.169 0.120 1
QPSK 26.54 0.451 0.318 1
16QAM 25.37 0.344 0.243 1

15MHz
64QAM 24.83 0.304 0.215 1
256QAM 21.98 0.158 0.111 1
QPSK 26.55 0.452 0.319 1
16QAM 25.81 0.381 0.269 1

20MHz
64QAM 24.66 0.292 0.207 1
256QAM 21.69 0.148 0.104 1
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LTE Band B43 (3.7G~3.8G) Antenna Gain (dBi) -1.51
Conducted Peak [ Conducted Peak | Maximum EIRP
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
QPSK 23.82 0.241 0.170 1
16QAM 23.25 0.211 0.149 1
5MHz
64QAM 22.19 0.166 0.117 1
256QAM 18.76 0.075 0.053 1
QPSK 23.99 0.251 0.177 1
16QAM 22.89 0.195 0.137 1
10MHz
64QAM 21.76 0.150 0.106 1
256QAM 18.66 0.073 0.052 1
QPSK 23.47 0.222 0.157 1
16QAM 22.43 0.175 0.124 1
15MHz
64QAM 21.77 0.150 0.106 1
256QAM 18.86 0.077 0.054 1
QPSK 23.54 0.226 0.160 1
16QAM 22.66 0.185 0.130 1
20MHz
64QAM 21.63 0.146 0.103 1
256QAM 19.28 0.085 0.060 1
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NR Band N7 Antenna Gain (dBi) -1.51
(3.45G~3.55G)
BW VN Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 27.10 0.513 0.362 1

DFT_QPSK 27.15 0.519 0.366 1

10MHz DFT_16QAM 26.12 0.409 0.289 1
DFT_64QAM 24.80 0.302 0.213 1

DFT_256QAM 22.83 0.192 0.136 1

DFT_BPSK 27.22 0.527 0.372 1

DFT_QPSK 27.22 0.527 0.372 1

15MHz DFT_16QAM 26.40 0.437 0.308 1
DFT_64QAM 24.95 0.313 0.221 1

DFT_256QAM 22.79 0.190 0.134 1

DFT_BPSK 27.16 0.520 0.367 1

DFT_QPSK 27.16 0.520 0.367 1

20MHz DFT_16QAM 26.28 0.425 0.300 1
DFT_64QAM 24.97 0.314 0.222 1

DFT_256QAM 22.91 0.195 0.138 1

DFT_BPSK 27.11 0.514 0.363 1

DFT_QPSK 27.23 0.528 0.373 1

30MHz DFT_16QAM 26.25 0.422 0.298 1
DFT_64QAM 24.87 0.307 0.217 1

DFT_256QAM 22.85 0.193 0.136 1

DFT_BPSK 27.25 0.531 0.375 1

DFT_QPSK 27.25 0.531 0.375 1

40MHz DFT_16QAM 26.27 0.424 0.299 1
DFT_64QAM 24.92 0.310 0.219 1

DFT_256QAM 22.88 0.194 0.137 1

DFT_BPSK 27.02 0.504 0.356 1

DFT_QPSK 26.99 0.500 0.353 1

50MHz DFT_16QAM 26.12 0.409 0.289 1
DFT_64QAM 24.60 0.288 0.204 1

DFT_256QAM 22.64 0.184 0.130 1
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NR Band N7 Antenna Gain (dBi) -1.51
(3.45G~3.55G)
BW P Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 27.07 0.509 0.360 1

DFT_QPSK 27.06 0.508 0.359 1

60MHz DFT_16QAM 26.16 0.413 0.292 1
DFT_64QAM 24.74 0.298 0.210 1

DFT_256QAM 22.65 0.184 0.130 1

DFT_BPSK 26.81 0.480 0.339 1

DFT_QPSK 26.95 0.495 0.350 1

70MHz DFT_16QAM 26.15 0.412 0.291 1
DFT_64QAM 24.68 0.294 0.207 1

DFT_256QAM 22.53 0.179 0.126 1

DFT_BPSK 26.94 0.494 0.349 1

DFT_QPSK 26.99 0.500 0.353 1

80MHz DFT_16QAM 26.04 0.402 0.284 1
DFT_64QAM 24.71 0.296 0.209 1

DFT_256QAM 22.69 0.186 0.131 1

DFT_BPSK 27.05 0.507 0.358 1

DFT_QPSK 27.08 0.511 0.361 1

90MHz DFT_16QAM 26.19 0.416 0.294 1
DFT_64QAM 24.55 0.285 0.201 1

DFT_256QAM 22.54 0.179 0.127 1

DFT_BPSK 26.99 0.500 0.353 1

DFT_QPSK 27.01 0.502 0.355 1

100MHz DFT_16QAM 26.09 0.406 0.287 1
DFT_64QAM 24.65 0.292 0.206 1

DFT_256QAM 22.52 0.179 0.126 1
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NR Band N7 Antenna Gain (dBi) -1.51
(3.7G~3.98G)
BW VN Conducted Peak | Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 27.00 0.501 0.354 1

DFT_QPSK 27.02 0.504 0.356 1

10MHz DFT_16QAM 26.06 0.404 0.285 1
DFT_64QAM 24.58 0.287 0.203 1

DFT_256QAM 22.59 0.182 0.128 1

DFT_BPSK 27.16 0.520 0.367 1

DFT_QPSK 27.08 0.511 0.361 1

15MHz DFT_16QAM 26.19 0.416 0.294 1
DFT_64QAM 24.72 0.296 0.209 1

DFT_256QAM 22.59 0.182 0.128 1

DFT_BPSK 27.20 0.525 0.371 1

DFT_QPSK 27.01 0.502 0.355 1

20MHz DFT_16QAM 26.20 0.417 0.294 1
DFT_64QAM 24.61 0.289 0.204 1

DFT_256QAM 22.52 0.179 0.126 1

DFT_BPSK 27.19 0.524 0.370 1

DFT_QPSK 27.08 0.511 0.361 1

30MHz DFT_16QAM 26.06 0.404 0.285 1
DFT_64QAM 24.75 0.299 0.211 1

DFT_256QAM 22.71 0.187 0.132 1

DFT_BPSK 27.14 0.518 0.366 1

DFT_QPSK 27.17 0.521 0.368 1

40MHz DFT_16QAM 26.26 0.423 0.299 1
DFT_64QAM 24.69 0.294 0.208 1

DFT_256QAM 22.73 0.187 0.132 1

DFT_BPSK 26.94 0.494 0.349 1

DFT_QPSK 26.98 0.499 0.352 1

50MHz DFT_16QAM 25.88 0.387 0.274 1
DFT_64QAM 24.52 0.283 0.200 1

DFT_256QAM 22.55 0.180 0.127 1
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NR Band N7 Antenna Gain (dBi) -1.51
(3.7G~3.98G)
BW NP Conducted Peak [ Conducted Peak | Maximum EIRP EIRP Limit (W)
Power (dBm) Power (W) (W)

DFT_BPSK 26.91 0.491 0.347 1

DFT_QPSK 26.92 0.492 0.348 1

60MHz DFT_16QAM 25.98 0.396 0.280 1
DFT_64QAM 24.49 0.281 0.199 1

DFT_256QAM 22.50 0.178 0.126 1

DFT_BPSK 26.92 0.492 0.348 1

DFT_QPSK 26.97 0.498 0.352 1

70MHz DFT_16QAM 26.05 0.403 0.284 1
DFT_64QAM 24.74 0.298 0.210 1

DFT_256QAM 22.54 0.179 0.127 1

DFT_BPSK 26.97 0.498 0.352 1

DFT_QPSK 26.96 0.497 0.351 1

80MHz DFT_16QAM 26.13 0.410 0.290 1
DFT_64QAM 24.66 0.292 0.207 1

DFT_256QAM 22.49 0.177 0.125 1

DFT_BPSK 27.01 0.502 0.355 1

DFT_QPSK 26.99 0.500 0.353 1

90MHz DFT_16QAM 26.18 0.415 0.293 1
DFT_64QAM 24.66 0.292 0.207 1

DFT_256QAM 22.55 0.180 0.127 1

DFT_BPSK 26.97 0.498 0.352 1

DFT_QPSK 26.96 0.497 0.351 1

100MHz DFT_16QAM 26.01 0.399 0.282 1
DFT_64QAM 24.63 0.290 0.205 1

DFT_256QAM 22.47 0.177 0.125 1
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N77
NR Band MIMO (Ant6+Ant5) Antenna Gain (dBi) -1.51
(3.45G~3.55G)
Conducted Peak | Conducted Peak [ Maximum EIRP
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
CP_QPSK 25.81 0.381 0.269 1
CP_16QAM 25.15 0.327 0.231 1
10MHz
CP_64QAM 23.86 0.243 0.172 1
CP_256QAM 20.73 0.118 0.084 1
CP_QPSK 25.91 0.390 0.275 1
CP_16QAM 25.43 0.349 0.247 1
15MHz
CP_64QAM 23.93 0.247 0.175 1
CP_256QAM 21.19 0.132 0.093 1
CP_QPSK 25.52 0.356 0.252 1
CP_16QAM 25.08 0.322 0.228 1
20MHz
CP_64QAM 23.68 0.233 0.165 1
CP_256QAM 20.75 0.119 0.084 1
CP_QPSK 25.58 0.361 0.255 1
CP_16QAM 25.13 0.326 0.230 1
30MHz
CP_64QAM 23.65 0.232 0.164 1
CP_256QAM 20.70 0.117 0.083 1
CP_QPSK 25.67 0.369 0.261 1
CP_16QAM 25.20 0.331 0.234 1
40MHz
CP_640QAM 23.85 0.243 0.171 1
CP_256QAM 20.90 0.123 0.087 1
CP_QPSK 25.38 0.345 0.244 1
CP_16QAM 24.86 0.306 0.216 1
50MHz
CP_64QAM 23.74 0.237 0.167 1
CP_256QAM 20.52 0.113 0.080 1
CP_QPSK 25.39 0.346 0.244 1
CP_16QAM 24.88 0.308 0.217 1
60MHz
CP_64QAM 23.57 0.228 0.161 1
CP_256QAM 20.46 0.111 0.079 1
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N77
NR Band MIMO (Ant6+Ant5) Antenna Gain (dBi) -1.51
(3.45G~3.55G)
: Conducted Peak | Conducted Peak [ Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)

CP_QPSK 25.29 0.338 0.239 1
CP_16QAM 24.90 0.309 0.218 1

70MHz
CP_64QAM 23.48 0.223 0.157 1
CP_256QAM 20.37 0.109 0.077 1
CP_QPSK 25.32 0.340 0.240 1
CP_16QAM 24.87 0.307 0.217 1

80MHz
CP_64QAM 23.62 0.230 0.163 1
CP_256QAM 20.41 0.110 0.078 1
CP_QPSK 25.28 0.337 0.238 1
CP_16QAM 24.75 0.299 0.211 1

90MHz
CP_64QAM 23.45 0.221 0.156 1
CP_256QAM 20.35 0.108 0.077 1
CP_QPSK 25.23 0.333 0.236 1
CP_16QAM 24.81 0.303 0.214 1

100MHz
CP_64QAM 23.29 0.213 0.151 1
CP_256QAM 20.29 0.107 0.076 1
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N77
NR Band MIMO (Ant6+Ant5) Antenna Gain (dBi) -1.51
(3.7G~3.98G)
Conducted Peak [ Conducted Peak | Maximum EIRP
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)
CP_QPSK 25.68 0.370 0.261 1
CP_16QAM 25.19 0.330 0.233 1
10MHz
CP_64QAM 23.81 0.240 0.170 1
CP_256QAM 20.67 0.117 0.082 1
CP_QPSK 25.87 0.386 0.273 1
CP_16QAM 25.59 0.362 0.256 1
15MHz
CP_64QAM 24.02 0.252 0.178 1
CP_256QAM 21.23 0.133 0.094 1
CP_QPSK 25.76 0.377 0.266 1
CP_16QAM 25.24 0.334 0.236 1
20MHz
CP_64QAM 23.76 0.238 0.168 1
CP_256QAM 20.94 0.124 0.088 1
CP_QPSK 25.85 0.385 0.272 1
CP_16QAM 2541 0.348 0.245 1
30MHz
CP_64QAM 23.78 0.239 0.169 1
CP_256QAM 20.93 0.124 0.087 1
CP_QPSK 25.79 0.379 0.268 1
CP_16QAM 25.33 0.341 0.241 1
40MHz
CP_64QAM 23.73 0.236 0.167 1
CP_256QAM 20.85 0.122 0.086 1
CP_QPSK 25.62 0.365 0.258 1
CP_16QAM 25.06 0.321 0.226 1
50MHz
CP_64QAM 23.49 0.223 0.158 1
CP_256QAM 20.69 0.117 0.083 1
CP_QPSK 25.53 0.357 0.252 1
CP_16QAM 25.03 0.318 0.225 1
60MHz
CP_64QAM 23.59 0.229 0.161 1
CP_256QAM 20.67 0.117 0.082 1
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N77
NR Band MIMO (Ant6+Ant5) Antenna Gain (dBi) -1.51
(3.7G~3.98G)
: Conducted Peak [ Conducted Peak | Maximum EIRP -
BW Modulation EIRP Limit (W)
Power (dBm) Power (W) (W)

CP_QPSK 25.57 0.361 0.255 1
CP_16QAM 25.04 0.319 0.225 1

70MHz
CP_64QAM 23.63 0.231 0.163 1
CP_256QAM 20.56 0.114 0.080 1
CP_QPSK 25.54 0.358 0.253 1
CP_16QAM 25.00 0.316 0.223 1

80MHz
CP_64QAM 23.71 0.235 0.166 1
CP_256QAM 20.53 0.113 0.080 1
CP_QPSK 25.56 0.360 0.254 1
CP_16QAM 25.05 0.320 0.226 1

90MHz
CP_64QAM 23.71 0.235 0.166 1
CP_256QAM 20.50 0.112 0.079 1
CP_QPSK 25.49 0.354 0.250 1
CP_16QAM 25.07 0.321 0.227 1

100MHz
CP_64QAM 23.70 0.234 0.166 1
CP_256QAM 20.52 0.113 0.080 1
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2R ST Maximum 99% Occupied Bandwidth Designator
QPSK 16QAM 64QAM 256QAM
5MHz 4M46G7D 4MA6WT7D 4MAB6WT7D 4AMATWTD
Band 42 10MHz 8M98G7D 8M97W7D 8M97W7D 8M94W7D
(3.45G~3.55G) 15MHz 13M5G7D 13M4W7D 13M4W7D 13M4W7D
20MHz 17M9G7D 17MOW7D 17MOW7D 17MOW7D
2R ST Maximum 99% Occupied Bandwidth Designator
QPSK 16QAM 64QAM 256QAM
5MHz 4AM47G7D AMATWTD 4AMATWTD AMATWTD
Band 43 10MHz 8M95G7D 8M94W7D 8M94W7D 8M95W7D
(3.7G~3.8G) 15MHz 13M4G7D 13M4W7D 13M4W7D 13M5W7D
20MHz 17M9G7D 17MOW7D 17M9W7D 17M9W7D
NR - Maximum 99% Occupied Bandwidth Designator
BPSK QPSK 16QAM 64QAM 256QAM
10MHz 8M59G7D | 8M61G7D | 8M63W7D | 8M61W7D 8M6W7D
15MHz 12M9G7D | 12M9G7D | 12M9W7D | 12M9W7D | 12MOW7D
20MHz 17M9G7D | 17M9G7D | 17MOW7D | 17MOW7D | 17MOW7D
30MHz 26M8G7D | 26M8G7D | 26MOW7D | 26M8W7D | 26M8W7D
n77 40MHz 35M8G7D | 35M8G7D | 35M8W7D | 35M8W7D | 35M8W7D
(3.45G~ 50MHz 45M7G7D 45M9G7D 45M8W7D | 45M7W7D 45M9W7D
3.55G) 60MHz 57M9G7D 57M9G7D 57MO9W7D 57M9W7D 57TMO9W7D
70MHz 64M3G7D | 64M4G7D | 64M3W7D | 64M3W7D | 64M6W7D
80MHz 77TM2G7D | 77M3G7D | 77M1W7D | 77M3W7D | 77M3W7D
90MHz 87MOG7D | 86M8G7D | 86MOW7D | 86M9W7D | 86M9W7D
100MHz 96M5G7D 96M5G7D 96M2W7D 96M6W7D 96M4W7D
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NR ST Maximum 99% Occupied Bandwidth Designator
BPSK QPSK 16QAM 64QAM 256QAM
10MHz 8M59G7D | 8M62G7D | 8M61W7D | 8M58W7D | 8M59W7D
15MHz 12M9G7D | 12M9G7D | 12M9W7D | 12M9W7D | 12MOW7D
20MHz 17M9G7D | 17M9G7D | 17M8W7D | 17M9W7D | 17MOW7D
30MHz 26M9G7D | 26M8G7D | 26M8W7D | 26M9W7D | 26M8W7D
n77 40MHz 35M8G7D | 35M8G7D | 35M8W7D | 35M8W7D | 35M8W7D
(3.7G ~ 50MHz 45M8G7D | 45M7G7D | 45M8W7D | 45M8W7D | 45M9W7D
3.98G) 60MHz 57M9G7D | 57M9G7D | 57MOW7D | 57MOW7D | 57MOW7D
70MHz 64MAG7D | 64M4G7D | 64M3W7D | 64M5W7D | 64M3W7D
80MHz 7TM2G7D | 77M2G7D | 77TM2W7D | 77M3W7D | 77TM2W7D
90MHz 86M9G7D | 87MOG7D | 86M8W7D | 86M9W7D | 86M9W7D
100MHz 96M8G7D | 96M5G7D | 96M5W7D | 96M4W7D | 96M7W7D
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5.2. Occupied Bandwidth

5.2.1 Test Limit
The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean
power radiated by a given emission shall be measured.

5.2.2 Test Procedure used

ANSI C63.26-2015 - Section 5.4.4

5.2.3 Test Setting

Set center frequency to the nominal EUT channel center frequency

RBW = The nominal RBW shall be in the range of 1% to 5% of the anticipated OBW
VBW = 3 x RBW

Detector = Peak

Trace mode = max hold

Sweep = auto couple

Allow the trace to stabilize

© N o g A 0w N PF

Use the 99% power bandwidth function of the instrument and report the measured bandwidth.

5.2.4 Test Setup

—-—
-— -

Communication Testsr

'||||l'“-|'|l'”| |
S, EUT

i B

- {
- - ¥
OC Block & Attenustor

Spectrum Analyzer

5.2.5 Test Result
Refer to Appendix A.1
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5.3. Frequency Stability Under Temperature & Voltage Variations

5.3.1 Test Limit
The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized
frequency block. The frequency stability of the transmitter shall be maintained within £0.00025%
(x2.5ppm) of the center frequency.

5.3.2 Test Procedure
ANSI C63.26-2015 - Section 5.6

5.3.3 Frequency Stability Under Voltage Variations
Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to power
the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low enough to

obtain the desired frequency resolution and recorded the frequency.
Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, recordthe
maximum

5.3.4 Test Setup

Standard Temperature

& Humidity Chamber
Communication Tester

= Aot EUT

Power Supply

ooo

5.3.5 Test Result
Refer to Appendix A.2
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5.4. Transmitter Output Power Measurement

5.4.1 Test Limit

Technology EIRP Power Limit
LTE Band 42 1W (30dBm)
LTE Band 43 1W (30dBm)

NR n77 1W (30dBm)
NR n78 1W (30dBm)

5.4.2 Test Procedure
ANSI C63.26-2015 - Section 5.2.4.2

5.4.3 Test Setting
Average power measurements were performed only when the EUT was transmitting at its
maximum power control level using a broadband power meter with a pulse sensor. The power
meter implemented triggering and gating capabilities which were set up such that power

measurements were recorded only during the ON time of the transmitter.

5.4.4 Test Setup

] ]
I | r

| 1 ‘—.]
2800000, l Power Meter

DC Block & Attenuator

Communication Tester

5.4.5 Test Result
Refer to Appendix A.3
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5.5. Peak-Average Ratio

5.5.1 Test Limit
The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.
The PAPR measurements should be made using either an instrument with complementary
cumulative distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB

for more than 0.1 percent of the time or other Commission approved procedure.

5.5.2 Test Procedure

ANSI C63.26-2015 - Section 5.2.3.4 (CCDF).

5.5.3 Test Setting
1. Set the resolution / measurement bandwidth = signal’s occupied bandwidth
2. Set the number of counts to a value that stabilizes the measured CCDF curve

3. Record the maximum PARR level associated with a probability of 0.1%

5.5.4 Test Setup

—
- T -

Cammunication Tester

VA |
I :'-_ ":--: : EUT

L [ 3

- - )
0OC Block & Altenuator
Spectrum Analyzer

5.5.5 Test Result
Refer to Appendix A.4
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5.6. Transmitter unwanted emissions (band-edge) Measurement

5.6.1 Test Limit

For 27.53(n)(2)
For mobile operations in the 3450-3550 MHz band, the conducted power of any emission outside

the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this
paragraph (n)(2) is based on the use of measurement instrumentation employing a resolution
bandwidth of 1 megahertz or greater. However, in the 1 megahertz bands immediately outside and
adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed, but limited
to a maximum of 200 kHz. In the bands between 1 and 5 MHz removed from the licensee's
frequency block, the minimum resolution bandwidth for the measurement shall be 500 kHz.

For 27.53(i)(2)

For mobile operations in the 3700-3980 MHz band, the conducted power of any emission outside
the licensee's authorized bandwidth shall not exceed -13 dBm/MHz. Compliance with this
paragraph (1)(2) is based on the use of measurement instrumentation employing a resolution
bandwidth of 1 megahertz or greater. However, in the 1 megahertz bands immediately outside and
adjacent to the licensee's frequency block, the minimum resolution bandwidth for the
measurement shall be either one percent of the emission bandwidth of the fundamental emission
of the transmitter or 350 kHz. In the bands between 1 and 5 MHz removed from the licensee's

frequency block, the minimum resolution bandwidth for the measurement shall be 500 kHz.

5.6.2 Test Procedure
ANSI C63.26-2015 - Section 5.7.

5.6.3 Test Setting
In the 1 MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of the
transmitter may be employed. A narrower resolution bandwidth is permitted in all cases to improve
measurement accuracy provided the measured power is integrated over the full required
measurement bandwidth (i.e. 100 kHz or 1 percent of emission bandwidth, as specified). The
emission bandwidth is defined as the width of the signal between two points, one below the carrier
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center frequency and one above the carrier center frequency, outside of which all emissions are
attenuated at least 26 dB below the transmitter power.

5.6.4 Test Setup

—

= =N Cammunication Testsr

o — ,_ ._:__:-I EUT

OC Block & Aftenuator

Spectrum Analyzer

5.6.4 Test Result
Refer to Appendix A.5
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5.7. Transmitter unwanted emissions (spurious) Measurement

5.7.1 Test Limit

The level of the carrier and the various conducted spurious and harmonic frequencies is measured
by means of a calibrated spectrum analyzer. The spectrum is scanned from the lowest frequency
generated in the equipment up to a frequency including its 10th harmonic.

On any frequency outside a licensee’s frequency block, the power of any emission shall be

attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

5.7.2 Test Procedure
ANSI C63.26-2015 - Section 5.7
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5.7.3 Test Setting
1. Set the analyzer frequency to low, Mid or high channel.

2. RBW = specified resolution bandwidth of 100 kHz is at or below 1GHz and 1MHz is above 1GHz
3. VBW 2 3*RBW

4. Sweep time = auto

5. Detector = power averaging (rms)

6. The spectrum is scanned from the lowest frequency generated in the equipment up to a
frequency including its 10th harmonic.

7. Use the peak marker function to determine the maximum amplitude level.

5.7.4 Test Setup

—

Communication Tester

I|,||I|r||||ll|| il
TR

=

OC Block & Aftenuator

Spectrum Analyzer

5.7.5 Test Result
Refer to Appendix A.6
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5.8. Radiated Spurious Emissions Measurement

5.8.1 Test Limit
On any frequency outside a licensee’s frequency block, the power of any emission shall be
attenuated below the transmitter power (P) by at least 43 + 10 log(P) dB. The emission limit equal
to -13dBm.

5.8.2 Test Procedure
ANSI C63.26-2015 - Section 5.7

5.8.3 Test Setting

1. RBW = 120kHz or 1MHz

2. VBW = 3*RBW

3. Sweep time 2 10 x (number of points in sweep) x (transmission symbol period)

4. Detector = CISPR quasi-peak / average detector (Below 1 GHz, compliance with the limits shall
be demonstrated using a CISPR quasi-peak detector and the related measurement bandwidth.
Above 1 GHz, compliance with the limits shall be demonstrated using a linear average detector
with a minimum resolution bandwidth of 1 MHz.)

5. The trace was allowed to stabilize
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5.8.4 Test Setup

Below 1GHz Test Setup:

EUT

0.8 m | polystyrene

Reference Point of
Antenna Calibration

1~4 m Antenna Antenna Tower
|| v
I - =
Ty A

3m

=

Turntable Centre

Above 1GHz Test Setup:

Test Receiver

1~-4m Antenna Antenna Tower
EUT
T oy
f Reference Point of
Antenna Calibration
1.5m | polystyrene
1 AANANAA
—_—
Tumtable Centre
Spectrum Analyzer D (‘)u '
[ S D
5.8.5 Test Result
Refer to Appendix A.7.
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Appendix A : TEST RESULT DATA
Al. Occupied Bandwidth Test Result
Al.1LTE Band 42

LTE Band 42 (3.45G~3.55G)
Frequency| 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW |Channel
(MHZ) " opsk [160aM | 640AM [2560AM| QPSK [160AM]640AM [2560AM

5M 42115 | 3452.5 | 4.4627 | 4.4405 | 4.4558 | 4.4685 | 4.955 | 4.623 | 4.908 | 4.982
5M 42590 3500 4.4529 | 4.4563 | 4.4641 | 4.4592 | 4.980 | 4.889 | 4.999 | 4.972
5M 43065 | 3547.5 |4.4544 | 4.4635 | 4.4618 | 4.4691 | 5.011 | 4.996 | 4917 | 4.970
10M | 42140 3455 8.8956 | 8.9740 | 8.9501 | 8.9213 | 9.725 | 9.768 | 9.713 | 9.634
10M | 42590 3500 8.9761 | 8.9486 | 8.9329 | 8.9321 | 9.699 | 9.709 9.61 9.726
10M | 43040 3545 8.9394 | 8.9562 | 8.9668 | 8.9407 | 9.530 | 9.819 | 9.794 | 9.726
15M | 42165 | 3457.5 | 13.423|13.411 |13.447 | 13.425 | 14.38 | 14.35 | 1454 | 14.26
15M | 42590 3500 13.455|13.389 | 13.435 | 13.394 | 14.46 | 14.34 | 14.15 14.50
15M | 43015 | 35425 | 13.425|13.432 |13.417 | 13.437 | 14.78 | 14.31 | 15.24 | 14.42
20M | 42190 3460 17.854 | 17.858 | 17.857 | 17.896 | 19.19 | 19.03 | 19.06 19.26
20M | 42590 3500 17913 |17.899 | 17.867 | 17.876 | 19.16 | 19.02 | 19.04 | 19.20
20M | 42990 3540 17,903 |17.882|17.853 | 17.913 | 18.75 | 19.12 | 18.90 19.25
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AvglHuld 1000100

Radie Davice: BTS

Span 20 MHz
Sweep 2.513 ms

Total Power 27.8 dBm

OBW Power 90.00 %
x dB -26.00 dB

[

OCC_4G_B42_64QAM_10M CH42590

OCC_4G_B42_64QAM_10M CH43040

Agiberst Spes tram Assalyrer  Orsispiesl W,
-

GHz
Avjg|Huld: 100900

WRes BW 100 kMz SVEW 300 kHz

Occupled Bandwldth Total Power

8.9329 MHz
Transmit Freq Error T44 Hz
% dB Bandwidth

OBW Power
0.612 MHz x dB

-
Radie St None

Raddie Davice: BTS

Span 20 MHz
Sweep 2.533 ms|

27.9 dBm

90.00 %
-26.00 dB

Aot Spexramn Aswly rer Ozt W
i
Center Freg 3.545000000 GHz

i Gl

Flof Offsel 23.1 dB
Ref 30,00 dBm

Center 3.545 GHz
®WRes BW 100 kHz

Occupled Bandwldth
8.9668 MHz

14.981 kHz
0.704 MHz

Transmit Freq Error
% dB Bandwidth

SVEW 300 kHz

TP AN Tioe 12, T8
Gl Radis Std: None

AvglHuld 1000100

Radie Davice: BTS

et

Span 20 MHz
Sweep 2.513 ms

Total Power 27.7 dBm

OBW Power 90.00 %
x dB -26.00 dB
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OCC_4G_B42_64QAM_15M CH42165

OCC_4G_B42_64QAM_15M CH42590

Agiberst Sipex tras Assaly ror  (rcispivsl W,
-

Center Freg 1457500000 GHz

117
Radie St None

3 457800000 GHz
" AvglHuld: 100000

1G] Raddie Davice: BTS

Fef Offaet 231 dB8
Ref 30,00 dBm

iCenter 3458 GHz
WRes BW 150 kHz

Occupled Bandwlidth

L e

Span 30 MHz

SVEBW 470 kHz Sweep 1.667 ms)

Total Power 27.8 dBm

13.447 MHz

Transmit Freq Error
% dB Bandwidth

22.026 kHz OBW Power 90.00 %
14.54 NHz x dB -26.00 dB

[

Aot Spexramn Aswly rer Ozt W

i LT E e 11,
Raiis Std: None
Radiz Device: BTS

Flof Offsel 23.1 dB
Ref 30,00 dBm

(A i 2

iCenter 3.5 GHz
#Res BW 150 kHz

Span 30 MHz

SVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 27.3 dBm
13.435 MHz
Transmit Freq Error 5,539 kHz OBW Power 99.00 %

x dB Bandwidth 14,15 MHz x dB -26.00 dB

[

OCC_4G_B42_64QAM_20M CH42190

1G] b SAizan: 20

iCenter 3,543 GHz
#WRes BW 150 kHz

Occupled Bandwlidth

Cantar Freq. 3.£42600000 GHz Radis St Norve
Trig Free Ry AvglHel: 10800
Radie Davice: TS

Span 30 MHz

SVEBW 470 kHz Sweep 1.667 ms)

Total Power 27.6 dBm

13.417 MHz

Transmit Freq Error
% dB Bandwidth

16.283 kHz OBW Power 90.00 %
15.24 NHz x dB -26.00 dB

[

Aot Spexramn Aswly rer Ozt W
i

T EET=ET
Center Freg 3.460000000 GHz CantarFreq. 3 Radis Std: None
Trig: Free Run

GHz
= Avj|Hald: 100100
i Gl WApan: 20

Radia Davice: BTS

Ref Offset 23.1 dB
0 dBi

Span 40 MHz

#Res BW 200 kHz SVBW 820 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 27.6 dBm
17.857 MHz
Transmit Freq Error 2.533 kHz OBW Power 99.00 %

x dB Bandwidth 10.06 MHz x dB -26.00 dB

[

OCC_4G_B42_64QAM_20M CH42590

OCC_4G_B42_64QAM_20M CH42990

et Spes e Asalyrer (zipiod W
i

iCenter 3.5 GHz
#Res BW 200 kHz

Occupled Bandwldth

Gz Rudis St Norve
AvglHel: 10800
Radie Davice: TS

TS

Span 40 MHz
Sweep 1.267 ms|

SVBW 820 kHz

Total Power 27.5dBm

17.867 MHz

Transmit Freq Error
% dB Bandwidth

33.928 kHz

OBW Power 90.00 %
10.04 MHz x dB -26.00 dB

Aot Spexramn Aswly rer Ozt W

D B

al Radis Std: None

Avj|Hald: 100100
Radiz Device: BTS

Flof Offsel 23.1 dB
Ref 30,00 dBm

PR YT L

iCenter 3.54 GHz
#Res BW 200 kHz

Span 40 MHz

SVBW 820 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 27.7 dBm
17.853 MHz
<6.098 kHz OBW Power 90.00 %

1B.90 MHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth
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OCC_4G_B42_256QAM_5M CH42115

OCC_4G_B42_256QAM_5M CH42590

Agiberst Sipex tras Assaly ror  rcispivsl W,
-

Center Freg 3.452500000 GHz R & it
k valbel

1G]

Fef Offaet 231 dB8
Ref 30.00 dBm

T

iCenter 3453 GHz

#Res BIW 51 kHz EVEW 160 kHz

Occupled Bandwlidth Total Power
4.4685 MHz
3.654 kHz OBW Power

4.982 MHz x dB

Transmit Freq Error
% dB Bandwidth

= i
Radis St None

Raddie Davice: BTS

Span 10 MHz
Sweep 4,733 ms|

26.7 dBm

90.00 %
-26.00 dB

[

Aot Spexramn Aswly rer Ozt W
i

Flof Offsel 23.1 dB
Ref 30,00 dBm

#WRes BW 51 kM2
Occupled Bandwldth
4.4592 MHz

-1.447 kHz
4.072 MHz

Transmit Freq Error
% dB Bandwidth

SVBW 160 kHz

Total Power

OBW Power
x dB

Radis Std None

Radia Davice: BTS

Span 10 MHz
Sweep 4,733 ms|

26.6 dBm

90.00 %
-26.00 dB

[

OCC_4G_B42_256QAM_10M CH42140

Center Freg 1.547500000 GHz Cantar Freq. 1. 547200000 G|
Trig Free Run

1G] b SAizan: 20

iCenter 3,548 GHz

#Res BIW 51 kHz EVEW 160 kHz

Occupled Bandwlidth Total Power
4.4691 MHz
4.540 kHz OBW Power

4.970 MHz x dB

Transmit Freq Error
% dB Bandwidth

Mz
Avjg|Huld: 100900

Rudis St Norve

Raddie Davice: BTS

Span 10 MHz
Sweep 4,733 ms|

26.9 dBm

90.00 %
-26.00 dB

[

Aot Spexramn Aswly rer Ozt W

i

Center Freg 3.455000000 GHz
bl v

Fef Offset 23.1 dB

fatae st

Center 3.455 GHz
#WRes BW 100 kHz
Occupled Bandwldth
8.9213 MHz
-17.332 kHz
0.634 MHz

Transmit Freq Error
% dB Bandwidth

Cantar Froq. 3.
® Trig: Free Run
WAan: 20 48

SVEW 300 kHz

Total Power

OBW Power
x dB

GHz
AvglHuld 1000100

Radla St None

Radia Davice: BTS

Span 20 MHz
Sweep 2.513 ms

25.8 dBm

90.00 %
-26.00 dB

[

OCC_4G_B42_256QAM_10M CH42590

OCC_4G_B42_256QAM_10M CH43040

Aot Spes e Asalyrer - (czipiod W
i

GHz
Avjg|Huld: 100900

iCenter 3.5 GHz

WRes BW 100 kMz SVEW 300 kHz

Occupled Bandwldth Total Power
8.9321 MHz
2.930 kHz OBW Power

0.726 MHz x dB

Transmit Freq Error
% dB Bandwidth

T14T 17 ARIE
Radis St None

Raddie Davice: BTS

Span 20 MHz
Sweep 2.533 ms|

26.0 dBm

90.00 %
-26.00 dB

Aot Spexramn Aswlyrer Ozt W
i
Center Freg 3.545000000 GHz

i Gl

Flof Offsel 23.1 dB
_Ref 30.00 dBm

i
e el e 1

Center 3.545 GHz
#WRes BW 100 kHz
Occupled Bandwldth
8.9407 MHz
13.260 kHz
0.726 MHz

Transmit Freq Error
% dB Bandwidth

o
Avj|Hald: 100100

SVEW 300 kHz

Total Power

OBW Power
x dB

114 AMloe 11 T8
Radis St None

Radia Davice: BTS

Span 20 MHz
Sweep 2.513 ms

26.3 dBm

90.00 %
-26.00 dB
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OCC_4G_B42_256QAM_15M CH42165

OCC_4G_B42_256QAM_15M CH42590

e Spe tram Asaly ror (ipinl W
s 5 ; > e
Canter Freg 3457500000 GHz 3 457800000 GHz Radis Std: None
" AvglHuld: 100000
Gt Radia Davive: BTS

Fef Offaet 231 dB8
Ref 30.00 dBm

iCenter 3456 GHz " ] ) B " Span 30 MHz
WRes BW 150 kMz SVEBW 470 kHz Sweep 1.667 ms)

Occupled Bandwlidth Total Power 25.6 dBm
13.425 MHz

Transmit Freq Error 10.107 kHz OBW Power 99.00 %
% dB Bandwidth 14,26 MHz x dB -26.00 dB

o Tgiann

Aot Spexramn Aswly rer Ozt W
i

R S
Radis Std None

Radia Davice: BTS

Flof Offsel 23.1 dB
Ref 30,00 dBm

Center 3.5 GHz ) N - ) i " Span 30 MHz
WRes BW 150 kHz SVBW 470 kHz Sweep 1.667 ms

Occupled Bandwldth Total Power 25.7 dBm
13.394 MHz

Transmit Freq Error 6.257 kHz OBW Power 99.00 %

% dB Bandwidth 14.50 MHz x dB -26.00 dB

o Tgann

OCC_4G_B42_256QAM_20M CH42190

. ¥ 134 17 IR &
Cantar Freq. 3 542600000 GHz Radis St None
e Trig: Free Ry Avjg|Huld: 100900

1G] b SAizan: 20 Raddie Davice: BTS

dBm

st AVt B o g,

iCenter 3,543 GHz " ] ) B " Span 30 MHz
WRes BW 150 kMz SVEBW 470 kHz Sweep 1.667 ms)

Occupled Bandwlidth Total Power 25.8 dBm
13.437 MHz

Transmit Freq Error -2.537 kHz OBW Power 99.00 %
% dB Bandwidth 14.42 NHz x dB -26.00 dB

o Tgiann

Aot Spexramn Aswly rer Ozt W
i

. =
Center Freg 3.460000000 GHz CantarFreq. 3 Radis Std: None

480000000 GHz
e Trig:Free Run AvglHuld 1000100
SiGalilow  WABan: 20 Radie Davice: BTS

Ref Offset 23.1 dB
0 dBi

Center 3,46 GHz N - ) i " Span 40 MHz
#Res BW 200 kHz SVBW 820 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 25.7 dBm
17.896 MHz

Transmit Freq Error 9.506 kHz OBW Power 99.00 %
% dB Bandwidth 10.26 MHz x dB -26.00 dB

o Tgann

OCC_4G_B42_256QAM_20M CH42590

OCC_4G_B42_256QAM_20M CH42990

Aot Spex e Asalyrer (zipiod W
i

1.3 41 b &
Center Freg 31.500000000 GHz o G\n=ll oibe Radis Std: None
i

1G] b Raddie Davice: BTS

Fef Offaet 231 dB8
of 30 m

Center 3.5GHz - " ] ) B " Span 40 MHz

#Res BW 200 kMz SVBW 820 kHz Sweep 1.267 ms)

Occupled Bandwidth Total Power 25.6 dBm
17.876 MHz

Transmit Freq Error 2.363 kHz OBW Power 99.00 %

% dB Bandwidth 19.20 MHz x dB -26.00 dB

Aot Spexramn Aswdyrer Ozt W

. T IS POy

al Radis Std: None

Avj|Hald: 100100
Radiz Device: BTS

Flof Offsel 23.1 dB
_Ref 30.00 dBm

i bmmnrinddest

Center 3,50 GHz - ) " " Span 40 MHz
#Res BW 200 kHz SVBW 820 kHz Sweep 1.267 ms

Occupled Bandwldth Total Power 25.7 dBm
17.913 MHz

Transmit Freq Error 19.455 kHz OBW Power 99.00 %
% dB Bandwidth 10.25 MHz x dB -26.00 dB
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Al.2 LTE Band 43

LTE Band 43 (3.7G~3.8G)
Frequency| 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW [Channel
(MHZ) - " opsk [160aM[640AM [2560AM| QPSK [160AM|6240AM]2560AM

5M 44615 | 3702.5 |4.4647 | 4.4665 | 4.4615 | 4.4627 | 4.978 | 4.922 | 5.008 | 4.879
5M 45090 3750 4.4663 | 4.4574 | 4.4629 | 4.4492 | 4.844 | 4984 | 4.896 | 5.038
5M 45565 | 3797.5 |4.4683 |4.4640 | 4.4744 | 4.4677 | 4.983 | 5.035 | 4.885 | 4.958
10M | 44640 3705 8.9516 | 8.9407 | 8.9367 | 8.9409 | 9.907 | 9.770 | 9.599 | 9.701
10M | 45090 3750 8.9301 | 8.9275 | 8.9416 | 8.9259 | 9.694 | 9.656 | 9.612 | 9.729
10M | 45540 3795 8.9550 | 8.9415 | 8.9297 | 8.9468 | 9.719 | 9.706 | 9.603 | 9.480
15M | 44665 | 3707.5 |13.349|13.438 | 13.430 | 13.424 | 1450 | 14.37 | 14.33 | 14.52
15M | 45090 3750 13.388 | 13.386 | 13.416 | 13.433 | 14.21 | 14.31 | 14.47 | 14.32
15M | 45515 | 3792.5 |[13.405|13.385|13.381 | 13.451 | 14.23 | 14.41 | 1456 | 14.41
20M | 44690 3710 17914 |17.911|17.948 | 17.870 | 18.99 | 19.19 | 19.20 | 19.15
20M | 45090 3750 17.886|17.841|17.892| 17.883 | 18.94 | 18.99 | 18.95 | 18.74
20M | 45490 3790 17.856|17.834|17.890 | 17.904 | 18.91 | 19.20 | 18.88 | 19.13
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OCC_4G_B43_.QPSK_5M CH44615

OCC_4G_B43_.QPSK_5M CH45090

At Spetriam Analpsmn _Deugiied IW
T

Canter Freq 1.702800000 GHx Radin Std: Hone

Canter Freq 3.702500000 GHz
AviiiHold: 1001100

1 G abd i Radio Deview 8T

Rl Offset 231 dB}
Ref 30.00 dBm

A T AT

iCenter 3.703 GHz

#Res BW 51 kHr FVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwidth Total Power 27.5 dBm
4.4647 MHz
2.739 kHz

4.978 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

5

Ao Spestrin Asalyror Cecugiod W
I

ar Frog 1750000000 GH
o Trig Free Run AvylHald 1001100
(Ausan: 30 dB

Canter Freg 3.750000000 GHz
G

Ref Offyet 23.1 dB
30.00 dBm

Center Freq
750000000 GHz,

Center .75 GHz

#Res BW 51 kHr FVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwildth Total Power 27.2 dBm
4.4863 MHz

424 Hz
4.B44 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

o, T

OCC_4G_B43_.QPSK_5M CH45565

At Spetriam AnalpsenDeugiied TW
T

Cantar Freq 1707600000 GH Radin St 'lnw‘i

Canter Freq 3.797500000 GHz
AviiiHold: 1001100

il Gabil e BARaN:20 4B Radia Deview BTS

Ref Offset 231 o
el 3 dBm

iCenter 3.708 GHz
#Res BW 51 kHz

Span 10 MHz,

EVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwidth Total Power 27.1 dBm
4.4683 MHz
-3.248 kHz

4.983 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

B &

Contar Freg 1.700000000 GH
* Trig Free Run AvylHald 1001100
RAsan: 30 4B

Radin Suk: Nonw

ol Gabid e Radia Devien BTS

Span 20 MHz

#Res BW 100 kHz #FVBW 300 kHz Sweep 2533 ms)

Occupled Bandwidth Total Power 26.6 dBm
8.9516 MHz
B8.953 kHz

0.907 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

o, T

Radis Sei: Hone

Radia Deview BTS

CenterFreq
50000000 GHz

iCenter 3,75 GHz
#Res BW 100 kHz

HVBW 300 kHz Sweep 2.533 ms

Occupled Bandwidth Total Power 26.5 dBm
8.9301 MHz
1.068 kHz

9.694 MHz

OBW Power
x dB

Transmit Freq Emor
% dB Bandwidth

99.00 %
-26.00 dB

ar Frog: 1708000000 GHa Radin St "ﬂn..
o Trig Free Run AvylHald 1001100

1 Gabind i Awan: 20 dB

Center 3.705 GHz

#Res BW 100 kHz FYBW 300 kHz

Occupled Bandwildth Total Power 26.5 dBm
8.9550 MHz
1.161 kHz

0.719 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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OCC_4G_B43_.QPSK_15M CH44665

OCC_4G_B43_.QPSK_15M CH45090

At Spetriam AnalysenDeugiied TW
H

Cantar Freq 707800000 GHz Radin St Hone
AvyilHald 1081100
Radia Devicn TS

Rl Offset 231 o
Ref 30.00 dBm

3 L

iCenter 3.708 GHz

#Res BW 150 kHz EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 26.4 dBm

13.439 MHz
3.885 kHz OBW Power 99.00 %
14.50 NHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

B &

Aggibed Spetrim Analyser  Duzuibed TW
1 E
Canter Freg 3.750000000 GHz ar Frog 1750000000 GH

— 5 Free Run AvgiHald 100/100
ol Gabid e Aan: 20 B

Ref Offset 231 aB
30.00 dBm

b WA A

Span 30 MHz.

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 26.1 dBm

13.388 MHz
-6.576 kHz OBW Power 99.00 %
14.21 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o, T

Cantur Frag 1702800000 GHz Radia Sait: Nonw
Free Run Avg{Hold 100100

Asan: 30 4B Radia Deview BTS

iCenter 3.703 GHz
#Res BW 150 kHz

Span 30 MHz,

EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 26.1 dBm

13.405 MHz
17.976 kHz OBW Power 99.00 %
14.23 NHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

B &

Ao Spestrin Asalyror Cecugiod W
I -

Canter Freg 3.710000000 GHz Canter Freg: 3710000000 GH:
* Trig Free Run AvylHald 1001100

1 Gabind i MAman: 20 4B

Radin Suk: Nonw

Radia Devien BTS

Myet 23.1 4B
30. B

Center 3.71 GHz
#Res BW 200 kHz

Span 40 MHz.

FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwldth Total Power 26.7 dBm

17.914 MHz
30.094 kHz OBW Power 99.00 %
18.00 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

o, T

Center Freq
2710000000 GHz

At Spetriam AnalpsmDeugied TW
H

Canter Freq 3.750000000 GHz Contar Freg 1.750000000 GHa Radin St 'lnw‘p
i Free Run AviiiHeld: 1001100

1 G abd i Attan: 20 48 Radia Deview BTS

Ref Offiet 23,1 oB
30.00 4Bm

icenter 3.75 GHz
#Res BW 200 kHz

FVBW 820 KHz Sweep 1,267 ms)

Occupled Bandwidth Total Power 26.2 dBm

17.886 MHz
24.151 kHz OBW Power 99.00 %
18.04 NHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

ar Frog: 1760000000 GH
o Trig Free Run AvylHald 1001100
(Ausan: 30 dB

iCenter 3.70 GHz

#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwldth Total Power 26.4 dBm

17.856 MHz
4.757 kHz OBW Power 99.00 %
18.01 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth
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OCC_4G_B43_16QAM_5M CH44615

OCC_4G_B43_16QAM_5M CH45090

At Spetriam AnalpsmnDeugiied TW
T

Canter Freq 3.702500000 GHz

Rl Offset 231 o
Ref 30.00 dBm

iCenter 3.703 GHz
#Res BW 51 kHz

Occupled Bandwidth

Cantar Freq 1.702800000 GH

Radin Std: Honw

- i Free Run AviiiHeld: 1081100
#1EGabind i At 20 4B

FVBW 180 kHz

Total Power

4.4665 MHz

Transmit Freq Error
% dB Bandwidth

-2.318 kHz
4.922 MHz x dB

OBW Power

Radia Deview BTS

Span 10 MHz,
Sweep 4,733 ms|

26.1 dBm

99.00 %
-26.00 dB

5

Aggibed Spetrim Analyser  Duzugibed TW
] E
Canter Freg 3.750000000 GHz e Frag: 1.750000000 GH:
- 5 Free Run AvylHald 1001100
ol Gt e (Ausan: 30 dB

Ref Offset 23.1 dB
3

Fragusncy
Center Freq
750000000 GHz

iCenter .75 GHz

#Res BW 51 kHz FVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwldth Total Power
4.45T74 MHz
-1.831 kHz OBW Power 99.00 %
4,984 MHz x dB -26.00 dB

25.8 dBm

Transmit Freq Error
x dB Bandwidth

o, T

OCC_4G_B43_16QAM_5M CH45565

OCC_4G_B43_16QAM_10M CH44640

Al Spetriam AnalpsmnDeugiied TW
H

Canter Freq 3.797500000 GHz

#1EGabind i MAman: 20 dB

Ref Offset 231 o
el 3 dBm

iCenter 3.708 GHz
#Res BW 51 kHz

Occupled Bandwidth

Cantar Freq 1707600000 GH
AviiiHeld: 1001100

Radis Sait: Nonw

Radia Deview BTS

e Ty

FVBW 180 kHz

Total Power

4.4640 MHz

Transmit Freq Error
% dB Bandwidth

800 Hz OBW Power
5.035 NHz x dB

Span 10 MHz,
Sweep 4,733 ms|

25.8 dBm

99.00 %
-26.00 dB

[

Ao Spextrim Analvee Cccisied W
i

Canter Freq 3.705000000 GHz Cantar Froq: 3705000000 GHz Radls Sed: Mone
Trig: Frae Run AvgilHold! 1087100

ol Gabid e M 20 4B Radia Devien: BTS

CenterFreq
2708000000 GHz

Center 3,705 GHz
#Res BW 100 kHz

Span 20 MHz,

#AYBW 300 kHz Sweep 2,531 ms)

Occupled Bandwldth Total Power 25.9 dBm

8.9407 MHz
4.008 kHz OBW Power 99.00 %
0.770 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

== Tagrv

OCC_4G_B43_16QAM_10M CH45540

iCenter 3,75 GHz
#Res BW 100 kHz

Occupled Bandwidth

GH:
AviiiHold: 1081100

HVBW 300 kHz

Total Power

8.9275 MHz

Transmit Freq Emor
% dB Bandwidth

6.022 kHz OBW Power

9.656 MHz x dB

Radis Sai: Hone

Radia Deview BTS

Sweep 2,533 ms|

25.4 dBm

99.00 %
-26.00 dB

Adgivint Spectrism Analyres cciibed W
D E
Canter Fregq 3.795000000 GHz e Frag: 1.705000000 GH:
i Free Bun AviHeld 100100

1 Gabind i MAman: 20 4B

Center 3.705 GHz
#Res BW 100 kHz

FYBW 300 kHz Sweep 2533 ms)

Occupled Bandwldth Total Power

8.9415 MHz
Transmit Freq Error 563 Hz
x dB Bandwidth

25.5 dBm

OBW Power 99.00 %
0.708 MHz x dB -26.00 dB
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OCC_4G_B43_16QAM_15M CH44665

OCC_4G_B43_16QAM_15M CH45090

gt Spectrum Anafpser Dezigied W
I
Canter Freq 3.707500000 GHz
b Gubd i

Rl Offset 231 o
Ref 30.00 dBm

iCenter 3.708 GHz
#Res BW 150 kHz

Occupled Bandwidth

Contar Freg 1.707600000 GHa
AviiiHold: 1001100

i Free Run
Atsan: 20 4B

ek

FVBW 470 kHz

Total Power

13.438 MHz

Transmit Freq Error
% dB Bandwidth

-2.739 kHz
14.37 NHz x dB

OBW Power

5

Radin Std: Honw

Radia Deview BTS

Sweep 1,667 ms|

25.5 dBm

99.00 %
-26.00 dB

Aggibed Spetrim Analyser  Duzugibed TW
] E
Canter Freg 3.750000000 GHz e Frag: 1.750000000 GH:

- 5 Free Run AvylHald 1001100
ol Gt e (Ausan: 30 dB

Ref Offset 23.1 dB
3

Fragusncy
Center Freq
750000000 GHz

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 25.1 dBm
13.386 MHz
~13.779 kHz OBW Power

14.31 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

o, T

OCC_4G_B43_16QAM_15M CH45515

At Spetriam Analysmn_Deugiied IW
H
Center Frog 3.792500000 GHz
FlG bt wv--
Ral Oyt 23,1 oB
ef 3 dBm

iCenter 3.703 GHz
#Res BW 150 kHz

Occupled Bandwidth

Asan: 30 4B

Cantar Freq 1702000000 GH

J o S T e
i
|
|

FVBW 470 kHz

Total Power

13.385 MHz

Transmit Freq Error
% dB Bandwidth

19.120 kHz
14.41 NHz x dB

OBW Power

GH:
AviiiHeld: 1001100

5

Radin Suit: Honw

Radia Deview BTS

Span 30 MHz,
Sweep 1,667 ms|

25.0 dBm

99.00 %
-26.00 dB

Contar Freg 1.710000000 GH
* Trig Free Run AvylHald 1001100
RAsan: 30 4B

Radln Sei: Nonn
'Illmkl.lwn- Radia Devicn 8T

Myet 23.1 4B
30. B

Center Freq
2710000000 GHz

iCenter 3.71 GHz

#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwldth Total Power 25.8 dBm
17.911 MHz
30.707 kHz OBW Power

19.19 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

o, T

gt Spectrum Anafpser  Dezaied W
iR
Canter Freq 3.750000000 GHz
b Gubd i

Ref Offset 231 o
f 30.00 dBm

icenter 3.75 GHz
#Res BW 200 kHz

Occupled Bandwidth

Cantar Freg 1.750000000 GH

Radis Sait: Nonw

i Free Run AviiiHeld: 1001100

FVBW 820 kHz

Total Power

17.841 MHz

Transmit Freq Error
% dB Bandwidth

19.210 kHz
18.00 NHz x dB

OBW Power

Radia Deview BTS

Sweep 1,267 ms)

25.5 dBm

99.00 %
-26.00 dB

ar Frog: 1760000000 GH
i Free Run AvylHald 1001100
RAsan: 30 4B

iCenter 3.70 GHz

#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwldth Total Power 25.4 dBm

17.834 MHz
28.580 kHz OBW Power
10.20 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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OCC_4G_B43_64QAM_5M CH44615

OCC_4G_B43_64QAM_5M CH45090

At Spetriam Analysmn_Deugiied IW
H

Canter Freq 3.702500000 GHz ContarFreg 1.702800000 GHa Radin St 'lnw‘p
i Free Run AviiiHeld: 1001100

1 abd Attan: 20 48 Radia Deview BTS

Ref Offset 231 o
30.00 4B

iCenter 3.703 GHz

#Res BW 51 kHr EVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwidth Total Power 25.2 dBm

4.4615 MHz
1.530 kHz OBW Power 99.00 %
5.008 MHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

B &

Aot Spetrim Aralysee  (zigibed W

D : i v

Canter Freq 3.750000000 GHz 5 1750000000 GHz Radiu Std: Honw
— Run AvgilHold! 1007100

- 5
# Cabird e Radia Devien 8T

Center 3,75 GHz
#Res BW 51 kHz

Span 10 MHz.

#VBW 160 kHz Sweep 4,733 ms)

Occupled Bandwldth Total Power 24.9 dBm

4.4623 MHz
Transmit Freq Error =379 Hz
x dB Bandwidth

OBW Power 99.00 %
4.BOG MHz x dB -26.00 dB

== Tagrv

Fragusncy
CenterFreq
8000000 GHz,

OCC_4G_B43_64QAM_5M CH45565

OCC_4G_B43_64QAM_10M CH44640

Al Spetriam AnalpsenDeugiied TW
T

Cantar Freq 1707600000 GH Radin St 'IM‘»
Fre.

Canter Freq 3.797500000 GHz
AviiiHold: 1001100

Gkt wv-- ) MAtzan: 20 4B Radia Devien 815
Ref Offaet23.1 ot
ef 3 dBm

iCenter 3.708 GHz
#Res BW 51 kHz

Span 10 MHz.

FVBW 180 kHz Sweep 4,733 ms)

Occupled Bandwidth Total Power 25.0 dBm

4.4744 MHz
3.447 kHz OBW Power 99.00 %
4.885 MHz x dB -26.00 dB

Transmit Freq Error
% dB Bandwidth

5

A Spextrimn Analpee ez W
iR

Canter Freq 3.705000000 GHz Cantar Froq: 3705000000 GHz Radls Sed: Mone
Trig: Frae Run AvgilHold! 1087100

ol Gabid e M 20 4B Radia Devien: BTS

CenterFreq
2708000000 GHz

Span 20 MHz,

#WRes BW 100 kHz #VBW 300 kHz Sweep 2,531 ms)

Occupled Bandwldth Total Power 24.5 dBm

8.9367 MHz
-3.995 kHz OBW Power 99.00 %
0.500 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

== Tagrv

OCC_4G_B43_64QAM_10M CH45540

G Radis Sai: Hone
“AviiHold: 1081100
Radia Deview TS

iCenter 3,75 GHz
#Res BW 100 kHz

HVBW 300 kHz

Occupled Bandwidth Total Power 24.4 dBm

Transmit Freq Emor
% dB Bandwidth

2.684 kHz OBW Power 99.00 %
9.612 MHz x dB -26.00 dB

Aggibed Spetrim Analyser  Duzugibed 1TW
] E
Canter Freq 3.795000000 GHz e Frag: 1.705000000 GH:
i Free Run AvylHald 1001100

1 Gabind i MAman: 20 4B

Center 3.705 GHz
#Res BW 100 kHz

FYBW 300 kHz Sweep 2533 ms)

Occupled Bandwildth Total Power 24.5 dBm
8.9297 MHz
B.476 kHz OBW Power 99.00 %

0,603 MHz x dB -26.00 dB

Transmit Freq Error
x dB Bandwidth

Center Freq
THS0D0000 GHz,
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OCC_4G_B43_64QAM_15M CH44665

OCC_4G_B43_64QAM_15M CH45090

gt Spectrum Analpset  Deeugiied W

I - v

Canter Freq 3.707500000 GHz Contar Freg 1.707800000 GHa Radin Std: Hone
= 5 Free Run AvjilHsld: 1087100

Gt i Atzan: 20 48 Raddia Deview: TS

Rl Offset 231 o}
Ref 30.00 dBm

il v,

Center 3,708GHz ) ] ) T Spandomme
#Res BW 150 kHz FVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 24.2 dBm
13.430 MHz

Transmit Freq Error 19.971 kHz OBW Power 99.00 %

% dB Bandwidth 14.33 NHz x dB -26.00 dB

5

Aggibed Spestrim Analyser  Duzuibed TW
D E
Canter Freg 3.750000000 GHz e Frag: 1.750000000 GH:
5 Free Run AvylHald 1001100

1 Gabind i Awan: 20 dB

Ref Offset 23.1 dB
3

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwldth Total Power

13.416 MHz
Transmit Freq Error 23.493 kHz OBW Power 99.00 %
x dB Bandwidth 14.47 MHz x dB -26.00 dB

o, T

OCC_4G_B43_64QAM_15M CH45515

OCC_4G_B43_64QAM_20M CH44690

At Speciriim Anslpses  Desigied W

= : o n 8

Canter Freq 3.792500000 GHz Cantar Froq: 3702600000 GHz Radia St None
Frae Run AviiHold: 1081100

S Gubiline  BAstan: 20 48 Radia Devien TS

Center 3,793GHz ) ] ) i " Span 20 NHz
WRes BW 150 kHz SVBW 470 kHz Sweep 1,807 ms

Occupled Bandwidth Total Power 23.9 dBm
13.381 MHz

Transmit Freq Emor 1.391 kHz OBW Power 99.00 %

% dB Bandwidth 14.56 MHz x dB -26.00 dB

o Cpstann

Aot Spestrie Aalyvme. (il W

D : 7

Canter Freq 3.710000000 GHz Cantar Freq: 3710000000 GHz Radls Sed: None
¥ Trig Free Run AvgjHald: 1007100

ol Gabid e M 20 4B Radia Devien: BTS

CenterFreq
2710000000 GHz

Center 3,71GHz - ] ) ‘" T Span 40 MHz,
WRes BW 200 kHz SVBW 820 KHz Sweep 1,267 ms

Occupled Bandwldth Total Power 24.6 dBm
17.948 MHz

Transmit Freq Error -10.555 kHz OBW Power 99.00 %

x dB Bandwidth 10.20 MHz x dB -26.00 dB

== Tagrv

OCC_4G_B43_64QAM_20M CH45090

OCC_4G_B43_64QAM_20M CH45490

gt Spectrum Analpser Pezigied W

I - 7 n 3

Canter Freq 3.750000000 GHz Contar Freg 1.750000000 GHa Radin Std: Honw
- i Free Run AviiiHeld: 1001100

SikGabil i BAtan: 20 d8 Radio Devien 8T

Ref Offset 231 o
f 30.00 dBm

bt s o e g

icenter 3.75 GHz
#Res BW 200 kHz FVBW 820 KHz Sweep 1,267 ms)

Occupled Bandwidth Total Power 24.3 dBm
17.892 MHz

Transmit Freq Error 14.570 kHz OBW Power 99.00 %

% dB Bandwidth 18.05 NHz x dB -26.00 dB

Aggibend Spestrim Andlyser  Duzugibed TW

] E i 1

Center Freq 3.790000000 GHz or Frog: 3700000000 GH: Radis Stk Nonw
i Free Run AvylHald 1001100

i Gabind i MAman: 20 4B

iCenter 3.70 GHz
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwidth Total Power

17.890 MHz
Transmit Freq Error -8.931 kHz OBW Power 99.00 %
x dB Bandwidth 18.B8 MHz x dB -26.00 dB
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OCC_4G_B43_256QAM_5M CH44615

OCC_4G_B43_256QAM_5M CH45090

At Spetriim Analpsnn_Deugiied IW
T

ContarFreg 1.702800000 GHa
i Free Run
Attan: 20 4B

Canter Freq 3.702500000 GHz

1 abd i

Rl Offset 231 o}
Ref 30.00 dB;

Sl L LA Kkt s 2t LA

iCenter 3.703 GHz

#Res BW 51 kHz FVBW 180 kHz

Occupled Bandwidth Total Power
4.4627 MHz
-2.747 kHz
4.879 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

AviiiHold: 1001100

Ao Spestrin Analyror Cesuiod W
i

14 PRt
Radis Sté None Canter Freg 3.750000000 GHz

Rasdia Deview 815 1 GabieL e Atan:

Ref Offset 23.1 dB
3

Center .75 GHz
#Res BW 51 kHz

Span 10 MHz.
Sweep 4,733 ms|

23.3 dBm Occupled Bandwldth
4.4492 MHz
~4.710 kHz

5.038 MHz

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Ty i,

ar Frog 1750000000 GH
o Trig Free Run

FVYBW 180 kHz

Total Power

OBW Power
x dB

AvylHald: 1001100

|r,‘1]. ", ,,‘-1'4 y

Span 10 MHz,
Sweep 4,733 ms|

22.9 dBm

99.00 %
-26.00 dB

Tparerss

Cantar Freq 1707600000 GHx

#1EGabind i MAman: 20 dB

iCenter 3.708 GHz

#Res BW 51 kHz FVBW 180 kHz

Occupled Bandwidth Total Power
4.4677 MHz
-2.048 kHz

4.958 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

AviiiHold: 1001100

Ao Spestrin Asalyror Cesugiod TW
LR I

Radla Stk None Canter Freq 3.705000000 GHz
Radia Devien 815 lIllmk:an-‘

Myet 23.1 4B
30. B

Span 10 MHz.

Sweep 4,733 ms) #Res BW 100 kHz

23.1 dBm Occupled Bandwldth
8.9409 MHz
-13.880 kHz

0.701 MHz

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Ty i,

Contar Freg 1.700000000 GH
* Trig Free Run AvylHald 1001100
RAtsan; 30 4B

FYBW 300 kHz

Total Power

OBW Power
x dB

Radin Suk: Nona

Radia Deview BT5

Span 20 MHz
Sweep 2.513ms

22.7 dBm

99.00 %
-26.00 dB

Tparerss

GH:
AviiiHold: 1081100

iCenter 3,75 GHz

#WRes BW 100 kHz HVBW 300 kHz

Occupled Bandwidth Total Power
8.9259 MHz
5113 kHz

09.720 MHz

OBW Power
x dB

Transmit Freq Emor
% dB Bandwidth

Radis Sai: Hone

Radia Deview BTS

Center 3.705 GHz
#Res BW 100 kHz

Sweep 2,533 ms|

22.5 dBm Occupled Bandwidth
8.9468 MHz
9.522 kHz

0.480 MH2

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

ar Frog: 1708000000 GHa
i Free Run
RAsan: 30 4B

FYBW 300 kHz

Total Power

OBW Power
x dB

AvylHald: 1001100

22.5dBm

99.00 %
-26.00 dB
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OCC_4G_B43_256QAM_15M CH44665

OCC_4G_B43_256QAM_15M CH45090

gt Sprctrum Analpset  Deeugiied W
iR - -
Canter Freq 3.707500000 GHz Contar Freg 1.707600000 GHa Radin Std: Hone
= 5 Free Run AvjilHsld: 1087100
G bt i Atsan: 20 48 Raddia Deview: TS

Rl Offset 231 dB}
Ref 30.00 dBm

st adielad

Center 3,708 GHz
#Res BW 150 kHz FVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 22.4 dBm
13.424 MHz

Transmit Freq Error =10.162 kHz OBW Power 99.00 %
% dB Bandwidth 14.52 NHz x dB -26.00 dB

5

Ao Spextrim Analyvee Oz W
iR

Canter Freq 3.750000000 GHz 4 3750000000 GH: Radis Sed: Honw
— 5 Free Run AvgilHald: 1001100
ol Gabid e Radia Devien: BTS

Fragusncy
CenterFreq
8000000 GHz,

Center 3,75 GHz
#Res BW 150 kHz HVBW 470 kHz

Occupled Bandwldth Total Power 22.2 dBm
13.433 MHz

Transmit Freq Error -8.355 kHz OBW Power 99.00 %

x dB Bandwidth 14.32 MHz x dB -26.00 dB

== Tagrv

OCC_4G_B43_256QAM_20M CH44690

G o PR &
Cantar Freq 1702000000 GHx Radin Std: Hone
AviiiHold: 1001100
Radia Devicn 875

Center 3,703GHz ) ] ) T Spandomme
#Res BW 150 kHz FVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 221 dBm
13.451 MHz

Transmit Freq Error 18.527 kHz OBW Power 99.00 %
% dB Bandwidth 14.41 NHz x dB -26.00 dB

5

Aggibed Spetrim Analyser  Duzugibed TW
] E
Canter Freg 3.710000000 GHz Canter Freq: 3710000000 GH:

* Trig Free Run AvylHald 1001100

ol Gk d e MAsan: 20 4B Radia Deview BT5

Radin Suk: Nona

Myet 23.1 dB
30. B

Center Freq
2710000000 GHz

e A

Center 3.71 GHz
#Res BW 200 kHz FYBW 820 kHz

Occupled Bandwildth Total Power 22.8 dBm
17.870 MHz

Transmit Freq Error 13.530 kHz OBW Power 99.00 %

x dB Bandwidth 10.15 MHz x dB -26.00 dB

i, T

G Radis Sai: Hone
“AviiHold: 1081100
Radia Deview TS

ht At b

iCenter 3,75 GHz
#WRes BW 200 kHz HVBW 820 kHz

Occupled Bandwidth Total Power 22.5 dBm
17.883 MHz

Transmit Freq Emor 17.6801 kHz OBW Power 99.00 %
% dB Bandwidth 18.74 NHz x dB -26.00 dB

ar Freg 3.780000000 GHz Radin St "ﬂllli
i Free Run AvylHald 1001100
RAsan: 30 4B

Center 3,/8GHz i - ] ) T Spand0mhz
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwildth Total Power 22.2 dBm
17.904 MHz

Transmit Freq Error 26.816 kHz OBW Power 99.00 %

x dB Bandwidth 1013 MHz x dB -26.00 dB
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A1.3 NR n77_3450-3550MHz (Cover n78_3450-3550MHz)

n77 (3.45G ~ 3.55G)

Frequency 99% Occupied Bandwidth (MHz) 26 dB bandwidth (MHz)
BW [Channel
(MH2)  I5psk QPSK |16QAM|64QAM|256QAM| BPSK | QPSK |16QAM|64QAM|256QAM
10M | 630334 | 3455.01 |8.5593(8.5995|8.6104|8.5983| 8.6004 | 9.337 | 9.722 | 9.473 | 9.599 | 9.532
10M | 633334 | 3500.01 (8.5753|8.6130(8.6278(8.6087 | 8.5604 | 9.484 | 9.690 | 9.593 | 9.517 | 9.677
10M | 636332 | 3544.98 (8.5859|8.5930(8.5936 (8.5866 | 8.6000 | 9.627 | 9.547 | 9.708 | 9.606 | 9.671
15M | 630500 | 3457.5 |12.837|12.871|112.902]12.872| 12.857 | 14.13|13.94 | 14.22 | 13.98 | 14.03
15M | 633334 | 3500.01 |12.832(12.884|12.937|12.860| 12.849 | 14.28 | 14.11 | 14.27 | 13.88 | 14.05
15M | 636166 | 3542.49 |12.901]|12.910|12.860]12.836| 12.891 | 14.03 | 14.25 | 13.94 | 13.99 | 14.01
20M | 630668 | 3460.02 [17.877(17.943(17.873|17.872| 17.835 |[19.07 | 19.38 | 19.02 | 19.27 | 19.51
20M (633334 | 3500.01 |17.894(17.860|17.879|17.866| 17.834 | 19.20 | 19.00 | 19.55 | 19.07 | 18.93
20M | 636000 3540 |17.855|17.837|17.867|17.852] 17.939 | 19.25|19.31 | 19.05 | 19.28 | 19.22
30M [631000| 3465 |26.706(26.817|26.893|26.762| 26.834 |28.19|28.28 | 28.35 | 28.51 | 28.49
30M [ 633334 | 3500.01 [26.788(26.786(26.832(26.796| 26.834 | 28.28 | 28.46 | 28.34 | 28.29 | 28.00
30M | 635666 | 3534.99 [26.798(26.825(26.701(26.720| 26.756 |28.37 | 28.32 | 28.07 | 28.23 | 28.28
40M | 631334 | 3470.01 (35.802|35.783]35.687|35.657| 35.756 | 37.67 | 37.79 | 37.35 | 37.66 | 37.66
40M | 633334 | 3500.01 |35.707(35.793|35.783|35.772| 35.787 |37.53 | 37.52 | 37.55 | 37.59 | 37.32
40M | 635332 | 3529.98 |35.756(35.777|35.815|35.809| 35.809 |37.34 | 37.76 | 37.30 | 37.55 | 37.35
50M [631668 | 3475.02 [45.647(45.874(45.765(45.699| 45.692 |47.97 | 47.43 | 47.66 | 47.60 | 49.42
50M |[633334 | 3500.01 [45.709(45.727(45.739|45.686| 45.854 |47.59 | 47.66 | 47.67 | 47.59 | 47.61
50M | 635000 3525 145.632|45.718|45.770|45.681| 45.807 | 47.63 | 47.54 | 47.84 | 47.56 | 47.78
60M | 632000 3480 |57.853|57.974|57.940|57.913| 57.952 | 60.72 | 60.07 | 59.86 | 59.92 | 59.99
60M [633334| 3500.01 |57.990(57.826|57.797|57.890| 57.928 | 60.16 | 60.00 | 59.83 | 59.87 | 60.11
60M [634666 | 3519.99 |57.811(57.819|57.825|57.936| 57.941 | 60.03 | 60.45 | 59.86 | 60.13 | 60.08
70M [632334 | 3485.01 |64.344|64.433|64.286|64.215| 64.619 | 66.65 | 66.76 | 68.12 | 66.80 | 66.89
70M | 633334 | 3500.01 [64.195(64.362(64.283(64.319| 64.467 | 66.54 | 66.71 | 66.90 | 66.60 | 66.78
70M |634332| 3514.98 [64.321(64.369(64.343(64.240| 64.334 | 66.64 | 66.70 | 67.41 | 66.88 | 66.58
80M |632668 | 3490.02 |77.235(77.337(77.118(77.229| 77.260 | 79.72 | 79.83 | 79.66 | 79.81 | 79.60
80M |633334 | 3500.01 |77.131|77.134(77.021(77.035| 77.161 | 79.87 | 79.57 | 79.77 | 79.67 | 79.76
80M | 634000 3510 |77.217|77.200|77.090|77.303| 77.320 | 79.77 | 79.73 | 79.87 | 79.65 | 79.69
90M [633000| 3495 |B87.009(86.791|86.864|86.617| 86.898 |91.09 | 89.60 | 89.66 | 90.01 | 89.99
90M |[633334 | 3500.01 [86.755(86.841(86.902(86.928| 86.851 | 89.60 | 89.61 | 89.59 | 90.38 | 89.55
90M | 633666 | 3504.99 [86.694(86.834(86.837(86.750| 86.806 | 89.52 | 89.82 | 89.66 | 89.91 | 89.79
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n77 (3.45G ~ 3.55G)

BW

Channel

Frequency
(MHz)

99% Occupied Bandwidth (MHz)

26 dB bandwidth (MHz)

BPSK

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

100M

100M

633334

3500.01

96.498

96.492

100M
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OCC_5G_n77(K)_30KHz_.PI2-BPSK_10M CH630334

OCC_5G_n77(K)_30KHz_.PI2-BPSK_10M CH633334

At Spetriam Analpsmn Do TW
T

Cantar Freg 1450010000 GHz

A55
Canter Freg 3.45: Avgi|Hsld 100/100

10000 GHz

1 G abd i

Rl Offset 231 o
Ref 30.00 dBm

iCenter 3,455 GHz

#Res BW 100 kHz FVBW 330 kHz

Occupled Bandwidth Total Power
8.5593 MHz
688 Hz

9,337 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

IO
Radin Std: Honw

Radia Deview BTS

Sweep 2487 ms|

30.7 dBm

99.00 %

-26.00 dB

Ao Spestrin Analyror Cecuiod W
i

ar Freg: 3.500010000 GHz

Canter Freg 3.500010000 GHz
o Trig Free Run AvylHald 1001100

ol Gabid e

Ref Offyet 23.1 dB
30.00 dBm

#Res BW 100 kHz #FVBW 330 kHz Sweep 2467 ms)

Occupled Bandwildth Total Power 30.5 dBm
8.5753 MHz
-5.703 kHz

0.484 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.PI2-BPSK_10M CH636332

At Spetriam AnalpsmnDeugiied TW
T

Canter Freq 3544000000 GH

Canter Freq 3.544980000 GHz GH:
AviiiHold: 1001100

MGukei | AtSan: 20 48
Ref Ofaet 231 dB
ef 30,00 dBm

M T

iCenter 3.545 GHz

#Res BW 100 kHz FVBW 330 kHz

Occupled Bandwidth Total Power
8.5859 MHz
-11.761 kHz

9.627 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Radis Sait: Nonw

Radia Deview BTS

Center Freq

Span 20 MHz
Sweep 2487 ms|

30.3 dBm

99.00 %

-26.00 dB

Ao Spestrin Analyror Cesugiod W
i

7 5 i
Canter Freg 3457500000 GHz Contar Freg 1457800000 GHa Radin Stt: Nonw
o Trig Free Run AvylHald 1001100

ol Gk d e Radia Devien BTS

Myet 23.1 dB
30. B

Span 30 MHz.

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 31.6 dBm
12.837 MHz
-380.67 kHz

14.13 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

gt Spesriam Analpren Dezupied W
D

Cantar Freq 1500010000 GHz
o TrigFree Run Avyi|Hold: 100/100
#Aszan: 30 4B

Canter Freq 3.500010000 GHz

1 Gkt i

Ref Offset 231 o
30.00 4B

iCenter 3.5 GHz

#Res BW 150 kHz FVBW 470 kHz

Occupled Bandwidth Total Power
12.832 MHz
-368.84 kHz

14.28 NHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Radis Stk Hone

Radia Deview BTS

Span 30 MHz.
Sweep 1,667 ms|

30.7 dBm

99.00 %

-26.00 dB

ar Frog 1E4Z400000 GH
o Trig Free Run AvylHald 1001100

1 Gabind o MAman: 20 4B

Center 3.542 GHz
#Res BW 150 kHz

Span 30 MHz.

FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwldth Total Power 30.9 dBm
12.901 MHz
-346.00 kHz

14.03 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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A

Report No.:

2408TW0104-U13

OCC_5G_n77(K)_30KHz_.PI2-BPSK_20M CH630668

OCC_5G_n77(K)_30KHz_.PI2-BPSK_20M CH633334

At Spetriam Analpsen_Deugiied IW
T

Center Frog 3.460020000 GHz Cantar Fraq: 1460020000 GHz Radin St None
i Free Run AviiiHeld: 1001100

1 abd i Radio Deview 8T

Rl Offset 231 dB
Ref 30,00 dBm

icenter 3,46 GHz
#Res BW 200 kHz

Span 40 MHz.

SFVBW 820 KHz Sweep 1,267 ms

Occupled Bandwidth Total Power 31.1 dBm
17.877 MHz
-188.23 kHz OBW Power

19.07 NMHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Ao Spestrin Asalyror Ccugiod W
I
Canter Freq 3.500010000 GHz

Ref Offset 23.1 dB
30.00 dBm

Center 3.5 GHz
#Res BW 200 kHz

Occupled Bandwidth

ar Freg 1.500010000 GHz
5 Free Run AvylHald 1001100

EVBW 820 kHz

Total Power

17.894 MHz

Transmit Freq Error
x dB Bandwidth

-163.01 kHz
10.20 MHz x dB

OBW Power

Span 40 MHz.
Sweep 1,267 ms)

30.7 dBm

99.00 %

-26.00 dB

G =34.34 WD
Cantar Freg 3540000000 GH Radin Std: Honw
i Free Run AviiiHeld: 1081100

Asan: 30 4B Radia Deview BTS

Span 40 MHz,
Sweep 1,267 ms)

iCenter 3,50 GHz

#Res BW 200 kHz FVBW 820 kHz

Occupled Bandwidth Total Power 30.4 dBm
17.855 MHz
=141.99 kHz OBW Power

19.25 NHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Ao St Asdlfror Cisugiod W
I

Canter Freg 3465000000 GHz

ol Gahid e

Myet 23.1 dB
30. B

Center 3,465 GHz
#Res BW 1300 kHz

Occupled Bandwidth

Conter Frag 1465000000

GHa
* Trig Free Run AvylHald 1001100

AAsan: 20 4B

SVBW 1 MHz

Total Power

26.706 MHz

Transmit Freq Error
x dB Bandwidth

-520.03 kHz
28.19 MHz x dB

OBW Power

A TR 1

Radis Suk: Nonw

Radia Devien BTS

31.7 dBm

99.00 %

-26.00 dB

gt Spectrum Anafpser Pezigied W

T - iz

Cantar Freq 1500010000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1001100

Atsan: 20 4B

Canter Freq 3.500010000 GHz

1 G abd i Radia Deview BTS

Ref Offiet 23,1 oB
30.00 dBm

iCenter 3.5 GHz
#Res BW 100 kHz

Span 60 MHz.

EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 30.6 dBm
26.788 MHz
-506.54 kHz OBW Power

28.28 NHz x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

Center 3,535 GHz
#Res BW 1300 kHz

Occupled Bandwidth

ar Frog 3534600000 GH
i Free Run AvylHald 1001100

SVBW 1 MHz

Total Power

26.798 MHz

Transmit Freq Error
x dB Bandwidth

-521.71 kHz
28.37 MHz x dB

OBW Power

TEAT 3 THIERE 0
Radie Suk: Nonw

Sweep 1ms)

30.7 dBm

99.00 %

-26.00 dB
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.PI2-BPSK_40M CH631334

OCC_5G_n77(K)_30KHz_.PI2-BPSK_40M CH633334

At Spetriam Analpsmn Deugied TW
T

Radin Std: Honw

Contar Freg 1470010000 GHa
i Free Run AviiiHeld: 1001100
Atsan: 20 4B

Canter Frog 3.470010000 GHz
Gkt wv-- Radio Devicn TS
Rt Offset23.1 d
30.00 dBm

Center Freq
2410010000 GHz

b M Y

icenter 3,47 GHz

Span 80 MHz.
#Res BW 410 kHz

EVBW 1.3 MHz Sweep 1ms

Occupled Bandwidth Total Power
35.802 MHz
-1.0851 MHz

37.87 MHz

30.6 dBm

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

A Spestriomn Analjren Doz W
D

ar Freg 1.500010000 GHz

Center Freg 3.500010000 GHz
5 Free Run AvylHald 1001100

ol Gk d v

Center Freq

Center 3.5 GHz

#Res BW 420 KKz FVBW 1,3 MHz Sweep 1ms

Occupled Bandwldth
35.707 MHz

~1.0864 MHz
37.53 MHz

Total Power 30.5 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.PI2-BPSK_40M CH635332

At Spetriam Analpsmn_Deugiied IW
T

Cantar Freq 1528000000 GH Radin Std: Honw

Canter Freq 3.529980000 GHz GH:
AviiiHold: 1001100

1 abd Radia Deview BTS

Ref Offiet 23,1 dB
el 3 1]

Ay Jh, ."Jl‘ e

icenter 3,53 GHz

#Res BW 410 kHz FVBW 1.3 MHz

Occupled Bandwidth Total Power
35.756 MHz
-1.0546 MHz

37.34 NMHz

30.5 dBm

Transmit Freq Emror
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Adgivint Spectrism Analyres  [czibed W

D G TS D
Center Freg 1475020000 GHz Radin Stt: Nonw

¥ Trig Free Run AviHeld 100100

AAnan. 20 4B

Canter Freg 3.475020000 GHz
o Gukidine Radia Devien BTS

Myet 23.1 dB
30. B

|

{4
e I Y

sy

Center 3,475 GHz

Span 100 Mz,
#Res BW 510 kHz

SVEBW 1.6 MHz Sweep 1ms

Occupled Bandwldth
45.647 MHz

-804.82 kHz
47.97 MHz

Total Power 30.3 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

gt Spectrum Anafpser Pezigied W

e G SRS

Cantar Freq 1500010000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1081100

RAtsan: 30 4B

Canter Freq 3.500010000 GHz

1 G abd i Radia Deview BTS

Ref Ofaet 231 dB
1 30.00 dBm

iCenter 3.5 GHz

Span 100 MHz,
#Res BW 510 kHz

HYBW 1.6 MHz Sweep 1ms

Occupled Bandwidth Total Power
45.708 MHz
-860.02 kHz

47.50 MHz

30.2 dBm

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

DR 0

GHa Radin Stt: Nonw
AvyijHold: 1007100
Radia Deview BTS

f Offyet 23.1 4B
1 30.00 dBm

rl.'\‘,w‘.i-lﬂ‘q-“—h-‘—.l.l--m» Wty mtpbi
|
|
I
1 ety

L '.-"""‘1- 2 ———

Center 3,525 GHz

Span 100 MHz,
#Res BW 510 kHz

FVEBW 1.6 MHz Sweep 1ms

Occupled Bandwldth
45.632 MHz

-845.26 kHz
47.63 MHz

Total Power 30.2 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.PI2-BPSK_60M CH632000

OCC_5G_n77(K)_30KHz_.PI2-BPSK_60M CH633334

At Spetriam AnalpsmnDeugiied IW
H

TIDRE
Radin Std: Honw

Cantar Freg 450000000 GH

Canter Freq 3.480000000 GHz
AviiiHold: 1001100

Radia Deview BTS

Rl Offset 231 o
Ref 30.00 dBm

T i Center Freq
2480000000 GHz

Span 120 MHz,
Sweep 1ms

#Res BW 620 kHz EVBW 2 MHz

Total Power 30.3 dBm

Occupled Bandwidth

57.853 MHz
108.93 kHz
60.72 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Agiteit Spestum Analyrm  (uzigbed W
i v Az TR

Gz Radin Sut: Nonw
Avg|Hald 1007100

Radia Devien BTS

Ref Offset 23.1 dB
f 30.00

ks .-..,.n,..,..u..--wd&-d«—w-uh\'
| |

1

[ |
[ ‘
|
|

Center 3.5 GHz Span 120 MHz|
#Res BW 620 kHz HVBW 2 MHz Sweep 1ms

Total Power 30.0 dBm

Occupled Bandwldth

57.990 MHz
45.045 kHz
60.16 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

OCC_5G_n77(K)_30KHz_.PI2-BPSK_60M CH634666

At Sprctrum Anafysen  Pezigied W
i P Ay T (3 S

Canter Freq 1818000000 GHz Radin Std: Honw
Fres Run

Canter Freq 3.5189990000 GHz
AvHeld: 1081100

1 b Radia Deview 8BTS

Asan: 30 4B

Ref Offiet 23,1 dB
el 3 1]

e )

Center 3,52 GHz Span 120 MHz,
#Res BW 0620 kHz EVBW 2 MHz Sweep 1ms

Total Power 30.0 dBm

Occupled Bandwidth

57.811 MHz
58.353 kHz
60.03 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Adgivint Spectrism Analyres  [czibed W

D E Tr—

Center Freg 1455010000 GHz Radin Stt: Nonw

o TrigFree Run AviHeld 100100
AAnan. 20 4B

Canter Freg 3.485010000 GHz

ol Gabid e Radia Devien BTS

Myet 23.1 dB
30. B

e e

Span 140 MHz,

#Res BW 750 kHz FVEBW 2.2 MHz

Total Power 30.0 dBm

Occupled Bandwldth
64.344 MHz
=1.5080 MHz
G6.865 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Cantar Freq 1500010000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1081100

Attan: 30 4B Radia Deview BTS

Ref Offiet 23,1 dB
00

LA iy bt

iCenter 3,5 GHz Span 140 MHz,
Sweep 1ms

#Res BW 750 kHz EVBW 2.2 MHz

Total Power 29.9 dBm

Occupled Bandwidth
64.195 MHz
-1.5785 MHz
66.54 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

ar Frog: 3514000000 GH
i Free Run AvylHald 1001100

Asan: 30 4B

e e g

B e T

Center 3,515 GHz Span 140 WHz,
#Res BW 750 kHz #VBW 2.2 MHz Sweep 1ms

Total Power 29.5 dBm

Occupled Bandwldth
64.321 MHz
-1.5283 MHz
G6.864 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.PI2-BPSK_80M CH632668

OCC_5G_n77(K)_30KHz_.PI2-BPSK_80M CH633334

At Spetriam Analpsmn_Deugiied IW
T

Contar Freg 1400020000 GHa
i Free Run AviiiHeld: 1001100
Atsan: 20 4B

Canter Freq 3.490020000 GHz

1 G abd i

Ref Offset 231 o
30.00 4B

e

S L

icenter 3,49 GHz

#Res BW H20 kHz FVBW 2.7 MHz

Occupled Bandwidth Total Power
77.235 MHz
-101.55 kHz OBW Power

79.72 MHz x dB

Transmit Freq Error
% dB Bandwidth

Radin Std: Honw

Radia Deview BTS

Span 160 MHz,
Sweep 1ms

29.7 dBm

99.00 %

-26.00 dB

Aggibend Spetrim Analyrer  Duzugibed TW
i E
Canter Freg 3.500010000 GHz e Frog: 3.500010000 GH:
o Trig Free Run AvylHald 1001100

1 Gabind i Awan: 20 dB

Ref Offset 23.1 4B
30.00 dBm

Center 3.5 GHz
#Res BW 820 kHz

Span 160 MHz,

#VBW 2.7 MHz Sweep 1ms

Occupled Bandwildth Total Power 20.7 dBm
77.131 MHz
-146.53 kHz OBW Power

790.B7 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.PI2-BPSK_80M CH634000

At Spetriam Analpsmn_Deugiied IW
T

Cantar Freg 31510000000 GH

Canter Freq 3.510000000 GHz GH:
AviiiHeld: 1001100

#1EGabind i MAman: 20 dB

Ref Offiet 23,1 dB
el 3 1]

icenter 3.51 GHz

#Res BW H20 kHz FVBW 2.7 MHz

Occupled Bandwidth Total Power
77.217 MHz
-141.04 kHz OBW Power

79.77 MHz x dB

Transmit Freq Error
% dB Bandwidth

Radin Std: Honw

Radia Deview BTS

Span 160 MHz,
Sweep 1ms

29.5 dBm

99.00 %

-26.00 dB

Adgivint Spectrism Analyres  eziibed W

D E
Canter Freg 1408000000 GHz

¥ Trig Free Run AviHeld 100100
AAnan; 30 4B

Canter Freg 3.495000000 GHz Radie Sut: Nons

ol Uit e Radia Deview BT5

Myet 23.1 dB
30. B

R ama

Span 180 MHz,
Sweep 1ms

Center 3,495 GHz

#Res BW 910 kHz FVBW 3 MHz

Occupled Bandwildth Total Power 20.6 dBm
87.008 MHz
<344.10 kHz OBW Power

01.00 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

gt Sprctrum Analpset  Decugiied W
I -
Canter Freg 3.500010000 GHz Cantar Freq: 3.500010000 GHz
= 5 Free Run AvjilHsid: 1087100
#1EG bt i MAman: 20 dB
Rl Offset 231 o
f 30.00 dBm

‘M-..H-.. el s .;..-».w»»aw-—w-«-w
I

(S

iCenter 3.5 GHz

#Res BW 010 kHz HVEBW I MHz

Occupled Bandwidth Total Power
86.755 MHz
-363.87 kHz OBW Power

80.60 MHz x dB

Transmit Freq Error
% dB Bandwidth

Radin Std: Honw

Radia Deview BTS

Span 180 MHz,
Sweep 1ms

29.5 dBm

99.00 %

-26.00 dB

Ao Spestrin Asalyror Cecuiod TW
E

ar Frog 3504000000 GHa
i Free Run AvylHald 1001100
RAsan: 30 4B

Canter Fregq 3.504990000 GHz

ol Gabid e

Offset 231 4B
30.00 dBm
I
|
P i Sl el bt A A s B e

Vel o AL |

Span 180 MHz,
Sweep 1ms)

Center 3,505 GHz

#Res BW 910 kHz FVBW 3 MHz

Occupled Bandwildth Total Power 20.5 dBm
86.694 MHz
-281.22 kHz OBW Power

80.52 MHz x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.PI2-BPSK_100M CH633334

OCC_5G_n77(K)_30KHz_.QPSK_10M CH630334

At Spetriam AnalpsenDeugiied IW
T

Canter Freq 3.500010000 GHz Cantar Freq 1500010000 GHz Radia St
o TrigFree Run Avyi|Hald: 100/100

il Gabilies  BAIaN:20 4B Radia Deview BTS

Rl Offset 231 o

et Aa

iCenter 3.5 GHz
#Res BW 1 MHz

Span 200 MHz,

EVBW I MHz Sweep 1ms

Occupled Bandwidth Total Power 28.4 dBm

96.498 MHz
Transmit Freq Error ~480.37 kHz OBW Power 99.00 %
% dB Bandwidth 99.63 MHz x dB -26.00 dB

Ao Spestrin Analyror Cecugiod TW
i

E 2 IR O
ar Frag: 3450010000 GHz Radin Stt: Nonw

Canter Freg 3.455010000 GHz
o Trig Free Run AvylHald 1001100

ol Gabid e

Ref Offset 23.1 dB
30.00 dBm

Center Freq

Center 3,455 GHz

#Res BW 100 kHz #FVBW 330 kHz Sweep 2467 ms)

Occupled Bandwldth Total Power 30.9 dBm

8.5995 MHz
Transmit Freq Error -8.894 kHz OBW Power 99.00 %
x dB Bandwidth 0.722 MHz x dB -26.00 dB

OCC_5G_n77(K)_30KHz_.QPSK_10M CH633334

At Spetriam AnalpsenDeugiied TW
T

Cantar Freq 1500010000 GHz Radin Std: Honw

Canter Freq 3.500010000 GHz GH:
AviiiHold: 1001100

il Gabil e BARaN:20 4B Radia Deview BTS

Ref Offset 231 o
el 3 dBm

Span 20 MHz
Sweep 2487 ms|

iCenter 3.5 GHz

#Res BW 100 kHz FVBW 330 kHz

Occupled Bandwidth Total Power 30.6 dBm

8.6130 MHz
Transmit Freq Error -12.471 kHz OBW Power 99.00 %
% dB Bandwidth 9.690 MHz x dB -26.00 dB

E i
Conter Freg 3544600000 GHz Radin Stt: Nonw
Trig Free Run AvylHald 1001100

ol Gk d e MAsan: 20 4B Radia Devien BTS

Span 20 MHz
Sweep 2487 ms

Center 3,545 GHz

#Res BW 100 kHz EYBW 330 kHz

Occupled Bandwildth Total Power 30.5 dBm

8.5930 MHz
Transmit Freq Error -1.216 kHz OBW Power 99.00 %
x dB Bandwidth 0.547 MHz x dB -26.00 dB

At Spetriam AnalpsenDeugiied TW
T

Cantar Freg 1457800000 GH Radin Std: Honw
- i Free Run AviiiHeld: 1081100
#1EGabind i At 20 4B

Canter Freg 3.457500000 GHz
Radia Devies BTS

Ref Offiet 23,1 dB
30.00 dBm

iCenter 3,458 GHz
#Res BW 150 kHz

Span 30 MHz,

EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 30.6 dBm
12.871 MHz
Transmit Freq Error -360.92 kHz OBW Power 99.00 %

x dB Bandwidth 13.04 NHz x dB -26.00 dB

E = TR
ar Freg: 3.500010000 GHz Radin Stt: Nonw
o Trig Free Run AvylHald 1001100

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 30.6 dBm
12.884 MHz
Transmit Freq Error -369.32 kHz OBW Power 99.00 %

x dB Bandwidth 14.11 MHz x dB -26.00 dB
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.QPSK_15M CH636166

OCC_5G_n77(K)_30KHz_.QPSK_20M CH630668

gt Spesriam Analpren Drzupied W
D

Canter Freq 3.542490000 GHz ContarFrog 1542480000 GHa Radin Std: Henw
mer Trig Free Run AviHold: 1001100
#1F G kL i RAizan: 20 dB Radia Devien BTS

Rl Offset 231 0B
Rel 30.00 dB;

iCenter 3,502 GHz " ) ] ) " Span a0 MHz
#Res BW 150 kHz EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 30.6 dBm
12,910 MHz

Transmit Freq Error -364.18 kHz OBW Power 99.00 %
% dB Bandwidth 14.25 NHz x dB -26.00 dB

Ao Spestrin Analyror Cecugiod W
I

ar Frag 1400030000 GH

Canter Freg 3.460020000 GHz
o Trig Free Run AvylHald 1001100

ol Gabid e

Ref Offsel 23.1 dB
30.00 dBm

Center 346 GHz ”' - ] ) B T Span 40 MHz,
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwildth Total Power 30.6 dBm
17.943 MHz

Transmit Freq Error -186.61 kHz OBW Power 99.00 %
x dB Bandwidth 10.38 MHz x dB -26.00 dB

OCC_5G_n77(K)_30KHz_.QPSK_20M CH633334

At Spetriam Analpsen _Deugiied TW

T - oo

Canter Frog 3.500010000 GHz Contur Freq: 3.500016000 GHz Radla Stk None
e Avii|Hald 1001100

1 Gabid e Radia Devien TS

Ref Offset 231 o
el 3 dBm

iCenter 3,5 GHz N ) ] ) N " Span 40 MHz
#Res BW 200 kHz FVBW 820 KHz Sweep 1,267 ms)

Occupled Bandwidth Total Power 31.0 dBm
17.860 MHz

Transmit Freq Error -167.74 kHz OBW Power 99.00 %
% dB Bandwidth 19.00 MHz x dB -26.00 dB

Ao Spestrin Asalyror Dicuiod W

I - - F T T

Canter Freq 3.540000000 GHz Cantar Froq: 3540000000 QHz Radin Suk: Nonn
~e- Trig¥Free Run Avy|Hald 100700

FlE Gabnd i MAman: 20 4B Radis Devien BT

Myet 23.1 dB
30. B

- ommm—

Center 3,54 GHz "' - ] ) ‘" " Span 40 MHz,
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwildth Total Power 31.8 dBm
17.837 MHz

Transmit Freq Error -182.55 kHz OBW Power 99.00 %
x dB Bandwidth 10.31 MHz x dB -26.00 dB

- 044 P 0
ContarFreg 1465000000 GHa Radin Std: Honw
- i Free Run AviiiHeld: 1081100
SibGabilin  BAtan: 20 dE Fadia Devien TS

vt

Mg

iCenter 3,465 GHz
WRes BW 00 kiHz FVBW 1 MHz

Occupled Bandwidth Total Power 30.5 dBm
26.817 MHz

Transmit Freq Emor -572.23 kHz OBW Power 99.00 %
% dB Bandwidth 28.28 MHz x dB -26.00 dB

G FAETE R
ar Freg: 3.500010000 GHz Radin Stt: Nonw
i Free Run AvylHald 1001100

| I, V7S el

Center 3.5 GHz
#Res BW 1300 kHz SVBW 1 MHz

Occupled Bandwildth Total Power 30.5 dBm
26.786 MHz

Transmit Freq Error -617.22 kHz OBW Power 99.00 %
x dB Bandwidth 28.46 MHz x dB -26.00 dB
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A

Report No.: 2408TW0104-U13

OCC_5G_n77(K)_30KHz_.QPSK_30M CH635666

OCC_5G_n77(K)_30KHz_.QPSK_40M CH631334

At Spetriam Analpsmn Do TW
T

Canter Freq 3.534990000 GHz c

1 G abd i

Rl Offset 231 o
Ref 30.00 dBm

iCenter 3.505 GHz
#Res BW 300 kHz
Occupled Bandwidth
26.825 MHz
-502.95 kHz
28.32 NHz

Transmit Freq Error
% dB Bandwidth

77D

ntar Freg 3534080000 GHz Radin Std: Honw

AviiiHeld: 1001100
Radio Devien 8T

Span 60 MHz.

EVBW 1 MHz Sweep 1ms

Total Power 30.7 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Ao Spestrin Asalyror Cesugiod W
I

Canter Freg 3.470010000 GHz
o Gukidine

Ref Offset 231 aB
30.00 dBm

ke

Center 3,47 GHz
#Res BW 410 kHz
Occupled Bandwldth
35.783 MHz
=1.1228 MHz
37.79 MHz

Transmit Freq Error
x dB Bandwidth

TR 1]

ar Freg 3470010000 GHz St Monw

5 Free Run AvylHald 1001100

FVBW 1,3 MHz Sweep 1ms

Total Power 30.6 dBm

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.QPSK_40M CH633334

gt Spectrum Anafpset Pezigied W

I

Canter Freq 3.500010000 GHz
Qb

Ref Offiet 231 dB
el 3 1]

L PN i g

iCenter 3.5 GHz
#Res BW 410 kHz
Occupled Bandwidth
35.793 MHz
-1.0986 MHz
37.52 MHz

Transmit Freq Emror
% dB Bandwidth

Cantar Freq 1500010000 GHz

Asan: 30 4B

a Radia Suit: Nonw
Avif|Hald: 100/100
Radia Devien TS

EVBW 1.3 MHz

Total Power 30.4 dBm

OBW Power
x dB

99.00 %
-26.00 dB

Ao St Asdlfror Cisugiod TW

B

Canter Freq 3.529980000 GHz
lllham.lwn-

Myet 23.1 dB
30. B

Center 3,53 GHz
#Res BW 410 kHz
Occupled Bandwldth
35.777 MHz
-1.0684 MHz
37.76 MHz

Transmit Freq Error
x dB Bandwidth

Conter Freg 3528000000
® Trig Free Run
RAsan: 30 4B

GHa Radin Stt: Nonw
AvylHald: 1001100
Radia Deview BTS

FVBW 1,3 MHz

Total Power 30.7 dBm

OBW Power
x dB

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.QPSK_50M CH631668

At Spetriam AnalpsmnDeugiied TW

E

Center Froq 3.4 c
lHlmkuwv--

Raf Ofuet 23,1 o
30.00 dBm

PPt s R i ey

et

il

iCenter 3,475 GHz
#Res BW 510 kHz
Occupled Bandwidth
45.874 MHz
-829.16 kHz
47.43 NHz

Transmit Freq Error
% dB Bandwidth

Attan: 30 4B

ntnr Freg 1475020000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1081100

Radia Deview BTS

niter Freq
2475020000 GHz

L
A

Span 100 MHz,

HYBW 1.6 MHz Sweep 1ms

CF
Man
FreqOffset
OHe

Total Power 29.9 dBm

OBW Power
x dB

99.00 %
-26.00 dB

ar Freg: 3.500010000 GHz
AvylHald: 1001100

Asan: 30 4B

Center 3.5 GHz
#Res BW 510 kHz
Occupled Bandwldth
45.727 MHz
-888.52 kHz
47.66 MHz

Transmit Freq Error
x dB Bandwidth

Span 100 MHz,

SVBW 1.6 MHz Sweep 1ms

Total Power 30.2 dBm

OBW Power
x dB

99.00 %
-26.00 dB
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A

OCC_5G_n77(K)_30KHz_.QPSK_50M CH635000

OCC_5G_n77(K)_30KHz_.QPSK_60M CH632000

gt Sprctrum Analpset Deeugiied W
iR -

Cantar Freg 3520000000 GH R:
5 Free Run AvjilHsld: 1087100

Canter Freq 3.525000000 GHz
Attan: 30 4B

#1EGabind i R

Ref Offset 231 o
30.00 4B

bl e el e AV

iCenter 3.525 GHz
WRes BW 510 kHz SVEW 1.6 MMz

Total Power 30.2

Occupled Bandwidth
45.718 MHz
-857.93 kHz
47.54 MHz

OBW Power

Transmit Freq Error
x dB

x dB Bandwidth

-26.

adin Std Nonw

adia Deview 8T

Span 100 MHz,
Sweep 1ms

dBm

99.00 %

00 dB

Ao Spestrin Analyror Ccugiod W
I

Canter Freg 3.480000000 GHz arF

ol Gabid e

Artan

Ref Offset 23.1
30.00

premees Dl

1

¥

| ‘
I

|

Center 3,48 GHz
#Res BW 620 kHz

Occupled Bandwldth

567.974 MHz
-1.840 kHz
60.07 MHz

Transmit Freq Error
x dB Bandwidth

48
m
‘ |
|
l,;, B e

4 1460000000 GHz
AvylHald: 1001100

\

Ao,
B

Span 120 MHz,
AVEBW 2 MHz

Total Power

OBW Power
x dB

20.8 dBm

99.00 %
-26.00 dB

Center Freq
2480000000 GHz

Sweep 1ms

Cantar Freg 3500010000 GHz
5 Free Run AviiiHold: 1081100

Auzan: 30 4B

et 23.1 B
dBm

[Pt it M st
f
|

bk RIS g
e

iCenter 3.5 GHz

#Res BW 620 kHz EVBW 2 MHz

Occupled Bandwidth Total Power

57.826 MHz
85.073 kHz
60.00 MHz

OBW Power

Transmit Freq Emor
x dB

x dB Bandwidth

Radis Sai: Hone

Radia Deview BTS

29.9 dBm

99.00 %
-26.00 dB

1 Gabind i HAsan

Center 3,52 GHz
#Res BW 620 kHz

Occupled Bandwldth

57.819 MHz
112.08 kHz
60.45 MHz

Transmit Freq Error
x dB Bandwidth

Contar Frog 3518000000 GH:
* Trig Free Run

3
AvylHald: 1001100
n: 30 dB

\
LY
L~ "“‘-....u.h.e-,...,,._.

FVBW 2 MHz

Total Power

OBW Power

x dB -26.

Radin Stt: Nonw

Radia Devien BTS

30.0 dBm

99.00 %
.00 dB

Span 120 MHz,
Sweep 1ms

OCC_5G_n77(K)_30KHz_.QPSK_

70M CH632334

Ref Offset 231 o
1 30.00 dBm

R e e

iCenter 3,485 GHz

#Res BW 750 kHz EVBW 2.2 MHz

Occupled Bandwidth Total Power

64.433 MHz
-1.4992 MHz
66.76 MHz

OBW Power

Transmit Freq Error
x dB

x dB Bandwidth

Span 140 MHz,
Sweep 1ms

29.7 dBm

99.00 %
-26.00 dB

Ao Spestrin Asalyror Cecuiod TW
E

Center Freq
2485010000 GHz

|
T

| F——t

#Res BW 750 kHz

Occupled Bandwldth

Transmit Freq Error
x dB Bandwidth

PP

ar Freg: 3.500010000 GHz

gt Spectrum Anafpser Pezigied W
iR » T 1
Canter Freq 3.485010000 GHz CantarFraq: 1465010000 GHx Radin St Hone Canter Freg 3.500010000 GHz
- i Free Run AviiiHeld: 1081100 - i Free Run AvylHald 1001100
i GabiLine  BARIN: 30 4B Fadia Devien TS o GakiLine  BARaT: 20 4B

et e L e

#VBW 2.2 MHz

Total Power

64.362 MHz
-1.5354 MHz
66.71 MHz

OBW Power
x dB

TR O
Radie Suk: Nonw

Span 140 MHz,
Sweep 1ms)

20.8 dBm

99.00 %
-26.00 dB
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OCC_5G_n77(K)_30KHz_.QPSK_70M CH634332

OCC_5G_n77(K)_30KHz_.QPSK_80M CH632668

At Spetriim AnalpsenDeugiied IW
T

Radin Std: Honw

Ceanter Freq 1514000000 GH

Canter Freq 3.514980000 GHz
AvyilHald 1081100

1 G abd i Radia Devien BTS

Rl Offset 231 o
Ref 30.00 dBm

St Mk b g e e e S

iCenter 3.515 GHz
#Res BW 750 kHz

Span 140 MHz,

EVBW 2.2 MHz Sweep 1ms

Occupled Bandwidth Total Power 28.7 dBm
64.369 MHz
-1.5475 MHz

66.70 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

Ao Spestrin Asalyror Cecuiod TW
E

DR

ar Freg 3400020000 GHz St Monw

Canter Freg 3.490020000 GHz
o Trig Free Run AvylHald 1001100

ol Gabid e evien BT5

Ref Offset 23.1 dB

| ket

iCenter 3,49 GHz
#Res BW 820 kHz

Span 160 MHz,

#VBW 2.7 MHz Sweep 1ms

Occupled Bandwildth Total Power 20.6 dBm
77.337 MHz
-165.81 kHz

70.83 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_.QPSK_80M CH633334

At Sprctrum Anafysen  Pezigied W
i o iz
Canter Freg 3.500010000 GHz Cantar Freg 1500010000 GH Radin Std: Honw
AvHeld: 1081100

it Gakidlins  BARaN:20 4B Radia Deview 8BTS

Rl Offset 231 dB
el 3 dBm

Span 160 MHz,
Sweep 1ms

iCenter 3.5 GHz

#Res BW 20 kHz EVBW 2.7 MHz

Occupled Bandwidth Total Power 28.7 dBm
77.134 MHz
-203.23 kHz

79.57 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

Contar Freg 1510000000 GHz
* Trig Free Run AvylHald 1001100
RAtsan: 30 4B

Radin Stt: Nonw

ol G d v Radia Devien BTS

\

|

e

Span 160 MHz,
Sweep 1ms

Center 3.51 GHz

#Res BW 220 kHz FVBW 2.7 MHz

Occupled Bandwildth Total Power 20.6 dBm
77.200 MHz
-170.09 kHz

70.73 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

gt Sprctrum Anafpser Pezigied W

I - s

ContarFreg 1408000000 GHa Radin Std: Honw
i Free Run AviiiHeld: 1081100

Atsan: 20 4B

Canter Freq 3.495000000 GHz
b Gubdie Radia Deview BTS

Ref Offiet 23,1 dB
30.00 dBm

Center Freq
2485000000 GHz

e T

iCenter 3,495 GHz
#Res BW 010 kHz

Span 180 MHz,

EVBW I MHz Sweep 1ms

Occupled Bandwidth Total Power 28.5 dBm
86.791 MHz
-345.05 kHz

80.60 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

E i
GHa it Monw
AvyijHold: 1007100
Radia Deview BTS

f 30.00 dBm
I

}m—'ﬂmuguw,l.- ooy

Center 3.5 GHz
#Res BW 910 kHz

Span 180 MHz,

FVEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 20.5 dBm
86.841 MHz
-304.08 kHz

80.61 MH2

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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OCC_5G_n77(K)_30KHz_.QPSK_100M CH633334

OCC_5

G_n77(K)_30KHz_.QPSK_90M CH633666

ar Freg 1500010000 GHz
AvylHald 1001100

At Spetriam AnalpsmnDeugiied TW
T

Center Freq
2500010000 GHz

Canter Freq 3.504990000 GHz

Rl Offet 23,1 B
00 (Bm

|

|

f

‘i

|

Ref 30.00

o o e A b b e

iCenter 3.505 GHz
SVBW 3 MMz

#Res BW 910 kHz

Occupled Bandwidth
86.834 MHz

-254.27 kHz
80.82 MHz

Total Power

Transmit Freq Error OBW Power
x dB

x dB Bandwidth

Span 180 MHz,

Sweep 1ms

29.5 dBm

99.00 %
-26.00 dB

Agitpied Spectrim Andljren  Dozuibed JIW.
. T B
Contur Froq: 3504080000 GHz Radia Stit: Nonw Canter Freq 3.500010000 GHz
- 5 Free Run Avgi|Hsld 100/100 ~ g Free Run
G abid e Atzan: 20 B Radia Devicn TS Fl bt v AAan, B
Ref Offsel 231 dB
E ‘Ref 30.00 dBm

#Res BW 1 MHz

Occupled Bandwldth
96.492 MHz

-510.41 kHz
09.52 MHz

Tot.

Transmit Freq Error
x dB Bandwidth

FVBW 3 MHz

OBW Power
x dB

‘db-q\-_-_ﬂ-f"wwuv-snuh-«‘»\y-&.u-\ﬂnn"

A A

Span 200 MHz,
Sweep 1ms

al Powar 280.4 dBm

99.00 %
-26.00 dB

CF'
Wan
FreqOftset
ey

OCC_5G_n77(K)_30KHz_16QAM_10M CH630334

Ao Spestrin Analyror Cesuiod W
I

Conter Freg 1500010000 GHz
AvylHald: 1001100

7 1T
Radin Stt: Nonw

Radia Devien 8

T8

bt Spestriim Analpser Decupied ITW

i -
Cantar Froq 1458010000 GHz

ree Run Avii|Hald 1001100

Canter Frog 3.455010000 GHz
Gkt w'--. MAtzan: 20 4B
Rl Offset 231 o
: ef 30.00 dBm
oAt N Nt

iCenter 3,455 GHz
SVBW 330 kHz

#Res BW 100 kHz

Occupled Bandwidth
8.6104 MHz

-3.831 kHz
9.473 MHz

Total Power

Transmit Freq Error OBW Power
x dB

x dB Bandwidth

Radin Std: Honw
Radia Deview BTS

Span 20 MHz
Sweep 2487 ms|

30.4 dBm

99.00 %
-26.00 dB

Canter Freg 3.500010000 GHz

ol Gabid e

Myet 23.1 dB
30. B

#Res BW 100 kHz

Occupled Bandwldth
8.6278 MHz

-21.571 kHz

Transmit Freq Error
0.503 MHz

x dB Bandwidth

* Trig Free Run
RAsan: 30 4B

Span 20 MHz
Sweep 2487 ms

EYBW 330 kHz

Total Power 30.2 dBm

99.00 %

OBW Power
-26.00 dB

x dB

Center Freq
2500010000 GHz

ar Freg 1457800000 GHz

Cantar Freq 3544000000 GH

i Free Run
RAtsan: 30 4B

iCenter 3.545 GHz
FVBW 330 kHz

#Res BW 100 kHz

Occupled Bandwidth
8.5936 MHz

-3.736 kHz

Transmit Freq Error
9.708 MHz

x dB Bandwidth

x dB

AviiiHeld: 1001100

Total Power

OBW Power

Radin Std: Honw

Radia Deview BTS

Span 20 MHz
Sweep 2487 ms|

30.5 dBm

99.00 %
-26.00 dB

ol Gabid e

Center 3,458 GHz
#Res BW 150 kHz

Occupled Bandwldth
12.902
Transmit Freq Error

x dB Bandwidth 14

<371.50 kHz

i Free Run AvylHald 1001100
RAsan: 30 4B

FYBW 470 kHz
Total Powear 301

MHz

OBW Power

.22 MHz x dB

99.00 %
-26.00 dB

Span 30 MHz.
Sweep 1,667 ms|

dBm
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OCC_5G_n77(K)_30KHz_16QAM_15M CH633334

OCC_5G_n77(K)_30KHz_16QAM_15M CH636166

gt Spesriam Analpren Drzupied W
D -
Canter Freq 3.500010000 GHz CantarFraq: 1500010000 GHx
e TrigFree Run AvyilHald 1081100
SiEGubiline  BARan:20 dE

Rl Offset 231 0B
Ref 30.00 dBm

el

iCenter 3.5 GHz ) i ) ] ) " Span a0 MHz
#Res BW 150 kHz EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 30.0 dBm
12,937 MHz

Transmit Freq Error -340.16 kHz OBW Power 99.00 %
% dB Bandwidth 14.27 NHz x dB -26.00 dB

A Spestriom Analjren Doz W
D

ar Frog 1E4Z400000 GH

eq 3.54248 7
Canter Freq 3.542490000 GHz 5 Free Run AvylHald 1001100

Ref Offset 231 dB
30.00 dBm

Center 3.542 GHz

#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 30.4 dBm
12.860 MHz

Transmit Freq Error -374.09 kHz OBW Power 99.00 %
x dB Bandwidth 13.04 MHz x dB -26.00 dB

Cantar Froq 1460020000 GHz Radia Stk None
—~ AvyilHold: 1081100
MAtzan: 20 B Hadia Devien BTS

AL sl

iCenter 3,46 GHz i ) ] ) N " Span 40 MHz
#Res BW 200 kHz SFVBW 820 KHz Sweep 1,267 ms

Occupled Bandwidth Total Power 30.1 dBm
17.873 MHz

Transmit Freq Error -191.71 kHz OBW Power 99.00 %
% dB Bandwidth 19.02 NHz x dB -26.00 dB

Ao Spestrin Analyror Cecugiod TW

i ; =S D

Canter Freq 3.500010000 GHz Cantar Freq: 3500010000 GHz Radin Suk: Nonn
~e- Trig¥Free Run Avy|Hald 100700

FlEGabnd i Radis Devien BT

Myet 23.1 dB
30. B

Center 3.5 GHz N - ] ) ‘" T Span 40 MHz,
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwildth Total Power 30.2 dBm
17.879 MHz

Transmit Freq Error -168.81 kHz OBW Power 99.00 %
x dB Bandwidth 10.55 MHz x dB -26.00 dB

gt Spectrum Analpset Decugiied W
D ; Do
Canter Freq 3.540000000 GHz ContarFreg 3540000000 GHa Radin Std: Honw
= 5 Free Run AvjilHsld: 1087100
1 Gabid i Atsan: 20 48 Radia Devien 85

Ref Offset 231 o
30.00 4B

Center 354 GHz ) ] ) N " Span 40 MMz
#Res BW 200 kHz FVBW 820 KHz Sweep 1,267 ms)

Occupled Bandwidth Total Power 30.5 dBm
17.867 MHz

Transmit Freq Error -169.76 kHz OBW Power 99.00 %
% dB Bandwidth 19.05 NHz x dB -26.00 dB

ar Frog 1408000000 GH
o Trig Free Run AvylHald 1001100
(Ausan: 30 dB

Fragusncy
Center Freq
2485000000 GHz

Center 3465 GHz - ] ) i " Span b0 MHz,
#Res BW 100 kHz FVEW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 20.9 dBm
26.893 MHz

Transmit Freq Error -509.07 kHz OBW Power 99.00 %
x dB Bandwidth 28.35 MHz x dB -26.00 dB
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OCC_5G_n77(K)_30KHz_16QAM_30M CH633334

OCC_5G_n77(K)_30KHz_16QAM_30M CH635666

At Spetriam Analpsmn Do TW
T

Radin Std: Honw

Cantar Freq 1500010000 GHz

Canter Freq 3.500010000 GHz
i Free Run AviiiHeld: 1081100

1 G abd i Radia Deview BTS

Ref Offget 231
Ref 30.00 48

iCenter 3.5 GHz

#Res BW 100 kHz EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power 30.0 dBm
26.832 MHz
-552.57 kHz

28.34 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

Ao St Asdlfror Cisugiond W
B

ar Frog 3534600000 GHa
— 5 Free Run AvgiHald 100/100
ol Uit e a8

Coanter Freg 3.534990000 GHz

Ref Offset 23.1 dB
3

Center 3,535 GHz
#Res BW 1300 kHz

Span 60 MHz.

FVEW 1 MHz Sweep 1ms

Occupled Bandwildth Total Power 30.4 dBm
26.701 MHz
-516.00 kHz

28.07 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_16QAM_40M CH631334

At Spetriam Analpsmn Deugied TW
H

Cantar Freg 1470010000 GHz Radia Std: Honw

Canter Freq 3.470010000 GHz
AviiiHeld: 1001100

il Gabil e BARaN:20 4B Radia Deview BTS

Ref Offiet 23,1 oB
el 3 1]

Center Freq
2410010000 GHz

icenter 3,47 GHz

#Res BW 410 kHz FVBW 1.3 MHz

Occupled Bandwidth Total Power 28.5 dBm
35.687 MHz
-1.0572 MHz

37.35 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

Conter Freg 31500010000 GHz Radin Stt: Nonw
o TrigFree Run AvyijHold: 1007100
#lf alicling BABan:20 4B Radia Deview BTS

Center Freq

Center 3.5 GHz

#Res BW 420 kHz FVBW 1.3 MHz Sweep 1ms

Occupled Bandwidth Total Power 20.7 dBm
35.783 MHz
=1.1028 MHz

37.55 MHz2

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_16QAM_40M CH635332

gt Sprctrum Analpset  Decugiied W
D - W= 15 i
Cantar Freq 1528000000 GH Radin Std: Honw

5 Free Run AvjilHsid: 1087100
Aan: 30 4B

Canter Freq 3.529980000 GHz
b Gubd i Radia Deview BTS

Ref Ofaet 231 dB
1 30.00 dBm

[ & BTy

iCenter 3,53 GHz

#Res BW 410 kHz FVBW 1.3 MHz

Occupled Bandwidth Total Power 30.2 dBm
35.815 MHz
-1.1172 MHz

37.30 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

Ao Spestrin Asalyror Cecugiod W
I

ar Frog: 1478020000 GHa
i Free Run AvylHald 1001100
RAsan: 30 4B

Canter Freg 3.475020000 GHz

ol Gabid e

i
[kt Y

Span 100 Mz,
Sweep 1ms)

Center 3,475 GHz

#Res BW 510 kHz HVEW 1.6 MHz

Occupled Bandwildth Total Power 20.2 dBm
45.765 MHz
-858.04 kHz

47.66 MHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

99.00 %
-26.00 dB
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A

OCC_5G_n77(K)_30KHz_16QAM_50M CH633334 OCC_5G_n77(K)_30KHz_16QAM_50M CH635000

Ao Spestrin Analyror Cecugiod TW
I ST 8 THiEm
Radln St Nonn

Aty Spectrum Anafpsen  Pezagied W
I
Canter Freg 3.525000000 GHz GH:
AvylHald: 1001100

lin Stt Nonw

3500016000 GHz
b
B

Rl Offset 231 dB
Ref 30.00 dBm

|

iCenter 3.5 GHz

#Res BW 510 kHz FVBW 1.6 MHz

Occupled Bandwidth Total Power

45.739 MHz
-889.64 kHz OBW Power
47.87 MHz x dB

Transmit Freq Error
% dB Bandwidth

AvHeld: 1081100

T

Radia Deview 8BTS

[Bhbioken o EEV I

Span 100 MHz,
Sweep 1ms

29.4 dBm

99.00 %
-26.00 dB

Center 3,525 GHz
#Res BW 510 kHz

ol Gabid e

Ref Offyet 231 aB
30.00 dBm

I

HVEW 1.6 MHz

Occupled Bandwldth Total Power

45.770 MHz
-866.27 kHz OBW Power
47.84 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq
25000000 GHz

Span 100 Mz,
Sweep 1ms

20.6 dBm

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_16QAM_60M CH632000

Aty Sprctrum Anafysen Dezigied W
i

Canter Freq 3.480000000 GHz Cantar Freg: 3.460000000 GHz
i Free Run

#1EG bt i MAman: 20 dB

Rl Offset 231 dB
el 3 dBm

iCenter 3,48 GHz

#Res BW 620 kHz EVBW 2 MHz

Occupled Bandwidth Total Power

57.940 MHz
63.340 kHz OBW Power
59.86 MHz x dB

Transmit Freq Error
% dB Bandwidth

AvHeld: 1081100

Radin Std: Honw

Radia Deview 8BTS

Span 120 MHz,
Sweep 1ms

29.1 dBm

99.00 %
-26.00 dB

Ao St Analyror Cisugiod W
B

Canter Freg 3.500010000 GHz

Conter Freg 1500010000 GHz
Trig Free Run

1 Gabind i MAman: 20 4B

Myet 23.1 dB
30. B

P e
e kL

Center 3.5 GHz

#Res BW 620 kHz HVBW 2 MHz

Occupled Bandwldth Total Power

567.797 MHz
13.589 kHz OBW Power
50.83 MHz x dB

Transmit Freq Error
x dB Bandwidth

AvylHald: 1001100

Radin Stt: Nonw

Radia Devien BTS

v o e

Span 120 MHz,

20.2 dBm

99.00 %
-26.00 dB

Rl Offset 231 dB
30.00 4Bm

|
Ayl

T

iCenter 3,52 GHz

#Res BW 620 kHz EVBW 2 MHz

Occupled Bandwidth

57.825 MHz
16.456 kHz
59.86 MHz x dB

Transmit Freq Error
% dB Bandwidth

3.318090000 GH:
n AvHeld: 1081100

Total Power

OBW Power

3 Radin Std: Honw

Radia Deview 8BTS

ey Mo s ot sl |

| i,
[ L

Span 120 MHz,
Sweep 1ms

29.4 dBm

99.00 %
-26.00 dB

ar Frog: 1468010000 GHa
i Free Run
(Ausan: 30 dB

Center 3,485 GHz

#Res BW 750 kHz FVEBW 2.2 MHz

Occupled Bandwldth Total Power

64.286 MHz
=1.5513 MHz OBW Power

6B.12 MHz x dB

Transmit Freq Error
x dB Bandwidth

AvylHald: 1001100

s B e it

LA

Span 140 MHz,
Sweep 1ms)

20.0 dBm

99.00 %
-26.00 dB
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OCC_5G_n77(K)_30KHz_16QAM_70M CH633334

OCC_5G_n77(K)_30KHz_16QAM_70M CH634332

At Spetriim AnalpsenDeugiied IW
T

Canter Freq 3.500010000 GHz
i Free Run

# Gt i~ Attan: 30 dB
Rl Offset 231 o
Ref 30.00 dBm

el a4 b b by

. -
(PP, il

iCenter 3.5 GHz

#Res BW 750 kHz EVBW 2.2 MHz

Occupled Bandwidth Total Power

64.283 MHz
-1.5185 MHz OBW Power
66.00 MHz x dB

Transmit Freq Error
% dB Bandwidth

Cantar Froq 1500010000 GHz
AvyilHald 1081100

[ T

Radin Std: Honw

Radia Devien BTS

et g

Span 140 MHz,
Sweep 1ms

29.0 dBm

99.00 %
-26.00 dB

Ao Spestrin Analyror Cecugiod TW
I

Canter Freg 3.514980000 GHz

Ref Offsel 23.1 dB
30.00 dBm

et b koL e

f

H.‘".,ﬂ.[:r‘

Lipaepipiine

Center 3.515 GHz
#Res BW 750 kHz

Occupled Bandwldth

Gt i At

#VBW 2.2 MHz

64.343 MHz

Transmit Freq Error
x dB Bandwidth

~1.5404 MHz
67.41 MHz

ar Frog: 3514000000 GH
o Trig Free Run

AvylHald: 1001100
a8

Span 140 MHz,
Sweep 1ms

Total Power 29.2 dBm

OBW Power 99.00 %
x dB -26.00 dB

OCC_5G_n77(K)_30KHz_16QAM_80M CH633334

Cantar Freg 1400010000 GH:
e Run

Radin Std: Honw

AviiiHold: 1001100

icenter 3,49 GHz

#Res BW H20 kHz FVBW 2.7 MHz

Occupled Bandwidth Total Power

77.118 MHz
-159.58 kHz
7066 NHz  xdB

Transmit Freq Error
% dB Bandwidth

OBW Power

Radia Deview BTS

| i

Span 160 MHz,
Sweep 1ms

29.1 dBm

99.00 %
-26.00 dB

Ao Spestrin Asalyror Cecuiod W
I

Canter Freg 3.500010000 GHz

ol Gk d e

ffuel 23.1 4B
30. Bm

Center 3.5 GHz
#Res BW 220 kHz
Occupled Bandwldth
77
Transmit Freq Error
x dB Bandwidth

FVBW 2.7 MHz

21 MHz
~138.31 kHz
70.77 MHz

Conter Freg 1500010000 GHz
* Trig Free Run
RAsan: 30 4B

Radin Stt: Nonw
AvylHald: 1001100
Radia Deview BTS

Fragusncy
Center Freq
1 2500010000 GHz

Span 160 MHz,
Sweep 1ms

Total Power 28.1 dBm

OBW Power 99.00 %
x dB -26.00 dB

At Spetriim Analpsen_Deugiied IW

T

Center Frag 3.510000000 GHz
Gkt wv--

Ref Offset 231 o
1 30.00 dBm

[ R——

SVBW 2.7 MHz
Occupled Bandwidth
77.090 MHz

~46.446 kHz
79.87 MHz x dB

Transmit Freq Error
% dB Bandwidth

Contar Freg: 3510000000 GHa
i Free Run AviiiHeld: 1081100

Total Power

OBW Power

Radia Std: Honw

Radia Deview BTS

Span 160 MHz,
Sweep 1ms

29.1 dBm

99.00 %
-26.00 dB

S

Center 3,485 GHz
#Res BW 910 kHz

Occupled Bandwldth

86.

Transmit Freq Error
x dB Bandwidth

ar Freg 3408000000 GHz

AvylHald: 1001100

AAsan: 20 4B

FVBW 3 MHz

864 MHz
-309.31 kHz
80.66 MHz

Center Freq
2495000000 GHz

Span 180 MHz,
Sweep 1ms)

Total Power 28.9 dBm

CF
Man
FreqOftset
0k

OBW Power 99.00 %
x dB -26.00 dB
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gt Spectrum Analpser Pezigied W
I G 514717 TR
Cantar Freq 1500010000 GHz Radin Std: Honw

AviiiHold: 1001100

Canter Freg 3.500010000 GHz
Radia Devies BTS

Ref 30.00 4

Ral Ofyet 231 o
m

|

|

P bupp bt

Span 180 MHz,

#Res BW 910 kHz EVBW I MHz Sweep 1ms
Occupled Bandwidth Total Power 28.7 dBm
86.902 MHz

-321.70 kHz

80.50 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error OBW Power

x dB Bandwidth

Agiteit Spestrum Analyrm  (uzigbed W

D E
GHa

AvyijHold: 1007100

e

| e

Center 3,505 GHz

#Res BW 910 kHz EVBW 3 MHz

Occupled Bandwldth Total Power

86.837 MHz
-247.26 kHz
8066 NMHz  xdB

Transmit Freq Error OBW Power

x dB Bandwidth

Radia Devien BTS

20.0 dBm

99.00 %
-26.

St Monw

Center Freq
2504880000 GHz

Span 180 MHz,
Sweep 1ms

00 dB

Cantar Freg 1500010000 GHz Radin Std: Henw
® Trig Free Run AviiiHeld: 1001100

#Aszan: 30 4B Radia Devien BTS

G abid n'--
Rl Offset 231 o
: ef 30,00 d

Lt A A A e et el

| S

Span 200 MHz,
EVBW I MHz Sweep 1ms

Occupled Bandwidth Total Power 28.6 dBm
96.241 MHz

~437.96 kHz
99.66 MHz x dB

99.00 %
-26.00 dB

Transmit Freq Error OBW Power

x dB Bandwidth

Conter Freg 1455010000 GHz
* Trig Free Run AvylHald 1001100

1 Gabind i MAman: 20 4B

#Res BW 100 kHz EYBW 330 kHz

Occupled Bandwldth Total Power

8.5983 MHz
40.755 kHz
0508 NMHz  xdB

Transmit Freq Error OBW Power

x dB Bandwidth

T T 1

Radin Stt: Nonw

Radia Devien BTS

Center Freq

Sweep 2487 ms

20.7 dBm

99.00 %
-26.00 dB

Cantar Freq 1500010000 GHz Radin Std: Honw
o TrigFree Run Avyi|Hold: 100/100

#Aszan: 30 4B Radia Deview BTS

1 Gkt i

Ref Offset 23,1 dB
30.00 4Bm

Span 20 MHz

iCenter 3.5 GHz
Sweep 2487 ms|

#Res BW 100 kHz FVBW 330 kHz

Total Power 30.0 dBm

Occupled Bandwidth

99.00 %
-26.00 dB

=148 Hz OBW Power

Transmit Freq Error
9.517 MHz x dB

x dB Bandwidth

ar Frog 3544000000 GH

Center 3,545 GHz

#Res BW 100 kHz FYBW 330 kHz

Occupled Bandwldth Total Power

8.5866 MHz
702 Hz
0.606NMHz  xdB

Transmit Freq Error OBW Power

x dB Bandwidth

AvylHald 101100

Span 20 MHz
Sweep 2487 ms

30.4 dBm

99.00 %
-26.00 dB
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OCC_5G_n77(K)_30KHz_64QAM_15M CH630500
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it Spesriam Analpren Drzupied W
D

Cantar Freg 457800000 GH
o TrigFree Run Avgi|Hold: 100/100
#Aszan: 30 4B

Canter Freq 3.457500000 GHz

1 Gkt i

Rl Offset 231 0B
Ref 30.00

icenter 3,458 GHz

#Res BW 150 kHz FVBW 470 kHz

Occupled Bandwidth Total Power
12.872 MHz
-344.47 kHz

13.08 NHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

29.8 dBm

-26.00 dB

Ao Spestrin Analyror Cecugiod W
I

ar Freg 3500010000 GHz
5 Free Run

Radis Stk Hone

Canter Freg 3.500010000 GHz
Radia Devien BTS

Sweep 1,687 ms) #Res BW 150 kHz FVBW 470 kHz

Occupled Bandwldth Total Power
12.860 MHz
-358.29 kHz

13.B8 MHz

OBW Power
x dB

99.00 % Transmit Freq Error

x dB Bandwidth

Radis Stk Nenw

AvylHald 1001100

A e

Span 30 MHz.
Sweep 1,667 ms|

30.1 dBm

99.00 %
-26.00 dB

OCC_5G_n77(K)_30KHz_64QAM_15M CH636166

At Spetriam AnalpsmnDeugiied TW
T

Canter Freq 3842480000 GH

T GH:
Canter Freg 3.542490000 GHz AviiHald 1001100

#1EGabind i MAman: 20 dB

Ref Offset 231 o
el 3 dBm

iCenter 3.512 GHz

#Res BW 150 kHz FVBW 470 kHz

Occupled Bandwidth Total Power
12.836 MHz
-364.37 kHz

13.00 NMHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

31.0 dBm

-26.00 dB

Aot Spestriim Analyres Dol W
— I -
Radin St None Cantar Freq: 1400030000 QHz
® Trig Free Run

MAman: 20 4B

Canter Freq 3.460020000 GHz
Radia Devien TS 'Illmkl.hm-‘

Myet 23.1 dB
30. B

Center 3,456 GHz

Sweep 1,687 ms) #Res BW 200 kHz FVBW 820 kHz

Occupled Bandwldth Total Power
17.872 MHz
-163.04 kHz

19.27 MHz

OBW Power
x dB

99.00 % Transmit Freq Error

x dB Bandwidth

GH:
AvylHald: 1001100

Radin Suk: Nonw

Radia Devien BTS

Span 40 MHz.
Sweep 1,267 ms)

20.7 dBm

99.00 %
-26.00 dB

gt Spesriam Analprer Dzl W
D

Cantar Freq 1500010000 GHz
o TrigFree Run Avyi|Hald: 100/100
#Aian: 30 4B

Canter Freq 3.500010000 GHz

I Gabd i

Ref Offset 231 o
f 30.00 dBm

HOMAL A itttk sl A

iCenter 3.5 GHz

#Res BW 200 kHz FEVBW 820 kHz

Occupled Bandwidth Total Power
17.866 MHz
-149.52 kHz

19.07 NHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

29.8 dBm

-26.00 dB

ar Frog 1840000000 GH
o Trig Free Run
2Atsan; 30 4B

Radis Stk Hone

Radia Deview BTS ol Gk d e

Center 3.54 GHz
#Res BW 200 kHz

Span 40 MHz.

Sweep 1,267 ms FVBW 820 kHz

Occupled Bandwldth Total Power
17.852 MHz
-171.33 kHz

10.28 MHz

OBW Power
x dB

99.00 % Transmit Freq Error

x dB Bandwidth

AT T
Radie Suk: Nenw

AvylHald 1001100

Span 40 MHz.
Sweep 1,267 ms)

30.2 dBm

99.00 %
-26.00 dB
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At Spetriam Analysmn Deugiied IW
T

Cantar Freg 1468000000 GH Radin Std: Honw

Canter Freq 3.465000000 GHz
AviiiHeld: 1001100

Radia Deview BTS

s Bl

[T

LS A
ER L N, v

iCenter 3,465 GHz

Span 60 MHz.
#Res BW 300 kHz

EVBW 1 MHz Sweep 1ms

Occupled Bandwidth Total Power
26.762 MHz
-548.23 kHz

28.51 NHz

29.6 dBm

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Ao Spextrim Analypee ez W
iR

Freg 1500010000 GHz Radia St Hona
Run AvgilHald: 1001100

Radia Devien: BTS

CenterFreq
2500010000 GHz

Center 3.5 GHz

#Res BW 100 kHz AVBW 1 MHz

Occupled Bandwldth Total Power
26.796 MHz
-536.61 kHz

28.20 MHz

20.6 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

== Tagrv

OCC_5G_n77(K)_30KHz_64QAM_40M CH631334

Radin Std: Honw

Cantar Freq 15340680000 GH
Free Avif|Hatd: 100/100

Radia Deview BTS

iCenter 3.505 GHz

#Res BW 300 kHz HVEBW 1 MHz

Occupled Bandwidth Total Power
26.720 MHz
-513.19 kHz

28.23 NHz

31.2 dBm

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Center Freq

Ao Spestrim Andlyror Dcugiod W
B

Conter Frag 1470010000 GHz
* Trig Free Run AvyijHold: 1007100
RAssan; 30 4B

Canter Freg 3.470010000 GHz Radin Sud: Nonw

ol Gkt e Radia Devien BTS

Center 3,47 GHz

#Res BW 410 kHz EVBW 1.3 MHz

Occupled Bandwldth Total Power
35.657 MHz
=1.0872 MHz

37.66 MH2

20.2 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

gt Spectrum Analpser Pezigied W

Cantar Freq 1500010000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1001100

Atsan: 20 4B

Canter Frog 3.500010000 GHz
Gkt wv-- Radio Devicn TS

Ral Oyt 23,1 oB
30.00 dBm

iCenter 3.5 GHz

#Res BW 410 kHz FVBW 1.3 MHz

Occupled Bandwidth Total Power 28.5 dBm
35772 MHz
-1.0376 MHz

37.50 MHz

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

99.00 %
-26.00 dB

4 3528000000 GH: it Monw
Run AvylHald

Radia Devien BTS

Ref Offset 23.1 dB
f 30.00 dBm

r~.~..._,_..u-n.|.‘_4-..-,-..m.,-n.~
i

Center 3.5 GHz

#Res BW 420 KKz FVBW 1.3 MHz Sweep 1ms)

Occupled Bandwldth Total Power
35.809 MHz
=1.1128 MHz

37.55 MHz2

30.0 dBm

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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gt Sprctrum Analpset  Deeugiied W
D - e T
Cantar Freg 1478010000 GH Radin Std: Honw

5 Free Run AvjilHsld: 1087100
Adsan: 20 4B

Canter Frog 3.4
Gkt wv-- Radia Devien TS

Rl Offset23.1 0B
30.00 dBm
niter Freq
PP Y e NP Y P e | 2475020000 GHz

1
| Visgsniruy, S

basdidingead

Span 100 MHz,

Center 3,475 GHz
Sweep 1ms

#Res BW 510 kHz HVEW 1.6 MMz

Total Power 28.9 dBm

Occupled Bandwidth
45.699 MHz
-881.84 kHz
47.60 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Adgivint Spectrism Analyres  cziibed W
i E
ar Freg: 3.500010000 GHz
5 Free Run AviHeld 100100
Aan: 30 4B

Canter Freg 3.500010000 GHz

ol Gabid e

Ref Offset 23.1 dB
30.00 dBm

Pt st e
Il

i )|
| e |

Span 100 Mz,

Center 3.5 GHz
Sweep 1ms

#Res BW 510 kHz HVEW 1.6 MHz

Total Power 29.0 dBm

Occupled Bandwldth
45.686 MHz
-861.97 kHz
47.59 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

OCC_5G_n77(K)_30KHz_64QAM_50M CH635000

OCC_5G_n77(K)_30KHz_64QAM_60M CH632000

Agibeid Spectrim Analpsen  Dezipbed W

I ¥ T S TMDR

Cantar Freg 3520000000 GH Radin Std: Honw

== Trig Free Run Avii|Hald: 100/100
Asan: 30 4B

Canter Freq 3.5 0n00no GHz

Radia Deview BTS

1 G abd i

Ref Offiet 23,1 dB
el 3 1]

Span 100 MHz,

Center 3,525 GHz
Sweep 1ms

#Res BW 510 kHz HVEW 1.6 MMz

Total Power 29.5 dBm

Occupled Bandwidth
45.681 MHz
-881.32 kHz
47.56 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Contar Freg: 1460000000 GH
* Trig Free Run AvyijHold: 1007100
RAssan; 30 4B

Agiteit Spestrum Analyrm [zl W
i 4 TR T
Canter Freg 3.480000000 GHz Radie Sut: Nonw

ol Gkt e Radia Devien BTS

Fraguancy
Mol 23.1 dB
B
Center Freq
2480000000 GHz

Lot rraantaritie?

Span 120 MHz,

iCenter 3,48 GHz
Sweep 1ms

#Res BW 620 kHz HVBW 2 MHz

Total Power 28.7 dBm

Occupled Bandwldth
567.913 MHz
-10.562 kHz.
50.92 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

10000 GHz Radin Std: Honw
AvHeld: 1081100
Radio Devien TS

Rl Offset 231 dB
Ret 30.00 dBm
|
|

el e . A s o ol e g -4-4'-'-\-‘1
1

|

|

A
Mt sttt A

Span 120 MHz,

iCenter 3.5 GHz
Sweep 1ms

#Res BW 620 kHz EVBW 2 MHz

Occupled Bandwidth Total Power 28.9 dBm

57.890 MHz
49.144 kHz
50.87 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
% dB Bandwidth

Ao Spestrim Andlyror Dcugiod W
B - rigs €
4: 3518090000 GHz i ponn
Run

Canter Freg 3.519990000 GHz
AvyijHold: 1007100

'Ill»qkl.lwn-‘ Radia Devicn BT
fOfyet 23.1 4B
f 30.00 dBm

P T s I e e S
' l

e | s

Naardiadn g b

Span 120 MHz,

Center 3,52 GHz
Sweep 1ms)

#Res BW 620 kHz HVBW 2 MHz

Total Power 29.2 dBm

Occupled Bandwldth

57.936 MHz
67.823 kHz
60.13 MHz

99.00 %
-26.00 dB

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Page Number: 79 of 461



A

Report No.:

2408TW0104-U13
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At Spetriam AnalpsenDeugiied IW
H

Cantar Freg 455010000 GH

Canter Freq 3.485010000 GHz
AviiiHold: 1001100

1 abd i

Rl Offset 231 o
Ref 30.00 dBm

b g g e g 50

iCenter 3,485 GHz

#Res BW 750 kHz EVBW 2.2 MHz

Occupled Bandwidth Total Power
64.215 MHz
-1.5729 MHz OBW Power

66.80 MHz x dB

Transmit Freq Error
% dB Bandwidth

TIDRE
Radin Std: Honw

Radia Deview BTS

Span 140 MHz,
Sweep 1ms

28.7 dBm

99.00 %

-26.00 dB

Aggibend Spestrim Analyser  Duzuibed W

1 E
Canter Freg 3.500010000 GHz ar Freg: 3500010000 GH:

— 5 Free Run AvgiHeld 100/100

ol Gabid e Aan: 20 B

Ref Offset 23.1 dB
30.00 dBm

e |
f

oy e

#Res BW 750 kHz FVEBW 2.2 MHz

Occupled Bandwldth Total Power
64.319 MHz
=1.5825 MHz OBW Power

G6.60 MHz x dB

Transmit Freq Error
x dB Bandwidth

5 IR 1

St Monw

Span 140 MHz,
Sweep 1ms

28.8 dBm

99.00 %

-26.00 dB

Ceanter Freq 1514000000 GH
—~ AviiiHold: 1001100
RAtsan: 30 4B

Frtelhnatspatal b i Aty

{hug Yo Aph

iCenter 3.515 GHz

#Res BW 750 kHz EVBW 2.2 MHz

Occupled Bandwidth Total Power
64.240 MHz
-1.5421 MHz OBW Power

66.88 MHz x dB

Transmit Freq Error
% dB Bandwidth

Radin Std: Honw

Radia Deview BTS

VAT b,

Span 140 MHz,
Sweep 1ms

28.9 dBm

99.00 %

-26.00 dB

Ao Spestrin Analyror Cecuiond W
I

Contar Frog 1400030000 GH
* Trig Free Run AvylHald 1001100
RAsan: 30 4B

Canter Freg 3.490020000 GHz

ol Gk d e

Myet 23.1 dB
30. B

s el s

, |
| VSO

Center 3,49 GHz

#Res BW 220 kHz FVBW 2.7 MHz

Occupled Bandwldth Total Power
77.229 MHz
-58.246 kHz OBW Power

70.81 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radin Stt: Nonw

Radia Devien BTS

Span 160 MHz,
Sweep 1ms

28.6 dBm

99.00 %

-26.00 dB

10000 GHz
AvHeld: 1081100

|
I

YRS L

iCenter 3.5 GHz

#Res BW H20 kHz EVBW 2.7 MHz

Occupled Bandwidth Total Power
77.135 MHz
-98.482 kHz OBW Power

79.87 MHz x dB

Transmit Freq Error
% dB Bandwidth

Radin Std: Honw

Radia Deview 8BTS

Marrnsols
R T

Span 160 MHz,
Sweep 1ms

28.6 dBm

99.00 %

-26.00 dB

ar Frog: 3510000000 GH
o Trig Free Run AvylHald 1001100
(Ausan: 30 dB

s b i A e e AP £ S
{

Center 3,51 GHz

#Res BW 220 kHz FVBW 2.7 MHz

Occupled Bandwldth Total Power
77.303 MHz
-180.23 kHz OBW Power

70.65 MHz x dB

Transmit Freq Error
x dB Bandwidth

Radin Stt: Nonw

evien BT5

Center Freq
2510000000 GHz

Span 160 MHz,
Sweep 1ms)

28.8 dBm

99.00 %

-26.00 dB
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gt Sprctrum Analpset  Deeugiied W

Cantar Freg 1408000000 GH Radin Std: Honw
5 Free Run AvjilHsld: 1087100

Adsan: 20 4B

Canter Freq 3.495000000 GHz
b Gubd i Radia Deview BTS

Ref Offiet 23,1 dB
00

Center Freq
2485000000 GHz

Wrhdirlm s

iCenter 3,495 GHz
#Res BW 010 kHz

Span 180 MHz,

EVBW I MHz Sweep 1ms

Occupled Bandwidth Total Power 28.6 dBm
86.617 MHz
-329.53 kHz

90.01 MHz

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Aot Spestrm Aalyvne. (il W

I : Tz

Canter Freq 3.500010000 GHz 4 1500010000 GHz Radls Sed: Hona
~ Rin AvglHeld: 1007100

ol G d e Radia Devien: BTS

fMuet 23.1 dB
30.00 dBm

} CenterFreq

3500010000 GHz

Center 3.5 GHz

#Res BW 010 KKz AVBW 3 MHz

Occupled Bandwldth Total Power 28.6 dBm
86.928 MHz
+234.54 kHz

00.38 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

== Tagrve

OCC_5G_n77(K)_30KHz_64QAM_90M CH633666

OCC_5G_n77(K)_30KHz_64QAM_100M CH633334

Aty Sprctrum Anafysen Dezigied W

i Wiz T M 0

Cantar Freg 35040080000 GHz Radin Std: Honw

—~ Fres Run AvHeld: 1081100
HAan. 30 4B

Canter Freq 3.504990000 GHz
Qb Radia Deview 8BTS

Rl Offset 231 dB
el 3 dBm

iCenter 3.505 GHz
#Res BW 010 kHz

Span 180 MHz,

EVBW I MHz Sweep 1ms

Occupled Bandwidth Total Power 28.6 dBm
86.750 MHz
-241.34 kHz

80.01 MHz

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Adgivint Spectrism Analyres  cziibed W

D 5 5= T
Conter Freg 1500010000 GHz Radin Stt: Nonw

¥ Trig Free Run AviHeld 100100

AAnan. 20 4B

Canter Freq 3.500010000 GHz
'Illmkl.hm-‘ Radis Devien BT

Myet 23.1 dB
30. B

Center Freq

5 o oo st ot e

Span 200 MHz,

#Res BW 1 MHz FVEW 1 MHz Sweep 1ms

Occupled Bandwildth Total Power 28.2 dBm
96.576 MHz
-518.19 kHz

09.43 MHz

OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

OCC_5G_n77(K)_30KHz_256QAM_10M CH630334

gt Spectrum Anafpser  Dezigied W

i ¢ * I T 1

Cantar Freg 1450010000 GHz Radin Std: Honw
i Free Run AviiiHeld: 1081100

RAtsan: 30 4B

Canter Freq 3.455010000 GHz

1 G abd i Radia Deview BTS

Rl Offset 231 o
Ref 30.00 dBm
AP e o

Mo Pt Al

iCenter 3,455 GHz
#Res BW 100 kHz

FVBW 330 kHz Sweep 2487 ms)

Occupled Bandwidth Total Power 28.5 dBm
8.6004 MHz
-10.678 kHz

9.532 MHz

Transmit Freq Error
% dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB

Radin Suk: Nonw

ar Freg: 3.500010000 GHz

i Free Run AvylHald 1001100

Radia Devien BTS

Span 20 MHz

#Res BW 100 kHz #FVBW 330 kHz Sweep 2467 ms)

Occupled Bandwildth Total Power 28.6 dBm
8.5604 MHz
-15.515 kHz

0.677 MHz

Transmit Freq Error
x dB Bandwidth

OBW Power
x dB

99.00 %
-26.00 dB
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gt Spesriam Analprer Dzl W
D

Canter Freg 3.544980000 GHz Cantar Freg 1844000000 GH Radin Std: Honw
we- Trig Free Run AviilHald 1001100
G abid e AAtzan: 20 B Radia Devien TS
Rl Offset 231 o
Ref 30.00 dBm

A AN AL,

iCenter 3.545GHz ] ] ) . " Span 20 MMz
#Res BW 100 kHz SEVBW 130 kHz Sweep 2487 ms

Occupled Bandwidth Total Power 28.0 dBm
8.6000 MHz

Transmit Freq Error -4.581 kHz OBW Power 99.00 %
% dB Bandwidth 9.671 MHz x dB -26.00 dB

Ao Spestrin Analyror Cicugiod TW
B

> or—
Canter Freg 3.457500000 GHz ar Frog: 1457800000 GH: Radin Std: Nonw
=— § Free Run AvyHald: 1007100
1 GabieL e Attan: 20 4B R evien BTS

Ref Offyet 231 aB
30.00 dBm

Adcnpainan | e A A

Center 3458 GHz - ] ) i " Span 30 Mz,
#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 28.7 dBm
12.857 MHz

Transmit Freq Error -368.33 kHz OBW Power 99.00 %
x dB Bandwidth 14.03 MHz x dB -26.00 dB

OCC_5G_n77(K)_30KHz_256QAM_15M CH633334

gt Sprctrum Anafpser  Dezigied W

= G 155 43 T 0

Canter Freg 3.500010000 GHz Cantar Freq 1500010000 GHz Radin Std: Honw
—— AviiiHold: 1001100

1 Gt i Fadia Devien TS

Ref Offset 231 o
el 3 dBm

iCenter 3,5 GHz N ) ] ) B " Span a0 MHz
#Res BW 150 kHz EVBW 470 KHz Sweep 1,687 ms)

Occupled Bandwidth Total Power 28.6 dBm
12.849 MHz

Transmit Freq Error -359.10 kHz OBW Power 99.00 %
% dB Bandwidth 14.06 NHz x dB -26.00 dB

Agiipit Speztrim Anafyren Duzugibed [TW.

T ¥ T

Coenter Freg 3.542490000 GHz Contar Frog: 1842400000 GH: Radin Std: Nonw
me- Trig Free Run AvyHald: 1007100

1 GabieL i MAszan: 30 dB Radia Devien BTS

Myet 23.1 dB
30. B

Center 3542 GHz - ] ) i " Span 30 Mz,
#Res BW 150 kHz FVBW 470 kHz Sweep 1,667 ms)

Occupled Bandwildth Total Power 20.0 dBm
12.891 MHz

Transmit Freq Error -378.60 kHz OBW Power 99.00 %
x dB Bandwidth 14.01 MHz x dB -26.00 dB

1 400020000 GHz Radin Std: Honw
un AvHeld: 1081100
B Radio Devien TS

Rl Offset 231 dB
30.00 4Bm

iCenter 3,46 GHz i ) ] ) N " Span 40 MHz
#Res BW 200 kHz FVBW 820 KHz Sweep 1,267 ms)

Occupled Bandwidth Total Power 28.5 dBm
17.835 MHz

Transmit Freq Error -176.65 kHz OBW Power 99.00 %
% dB Bandwidth 19.51 NHz x dB -26.00 dB

ar Freg: 3.500010000 GHz
o Trig Free Run AvylHald 1001100
1 Gabind i Awan: 20 dB

Center Freq

Center 3.5 GHz ) e - ] ) " Span 40 MHz,
#Res BW 200 kHz FVBW 820 kHz Sweep 1,267 ms)

Occupled Bandwildth Total Power 28.7 dBm
17.834 MHz

Transmit Freq Error -182.40 kHz OBW Power 99.00 %
x dB Bandwidth 18.93 MHz x dB -26.00 dB
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